AB62

Work Platform

European Specifications

Serial Numbers 1266 - Current

Publication Number: 104051-021

UpRight




AB62

Aerial Work Platform
Serial Numbers 1266 - Current

When contacting UpRight for service or parts information, be sure to include the MODEL and SERIAL NUMBERS
from the equipment nameplate. Should the nameplate be missing, the SERIAL NUMBER is also stamped on top of
the chassis above the front axle pivot.

° C€ UpRight Inc °

1775 PARK ST. SELMA CALIFORNIA 93662 USA

Model: Serial number:

Machine Weight kg Mfg. date:

Maximum Wheel Load kg

Maximum allowable incline of machine when elevated: ____deg.
Occupants and equipment must not exceed the rated maximum
load: kg Maximum platform occupants:

Maximum allowable side force on platform: N

Maximum platform height: m

Maximum platform reach: m

Maximum allowable wind speed: m/s = Beaufort scale_____
Maximum hydraulic system pressure: bar

Maximum system voltage: Vdc

This machine is manufactured to comply with

Machinery directive 89-392/CEE

O CAUTION: CONSULT OPERATOR'S MANUAL BEFORE USE.
061205-003

UpRight, Inc. ® UpRight
801 South Pine Street UpRIght Unit S1, Park West Industrial Park

Madera, California 93637 Friel Avenue
TEL: 559-662-3900 Call Toll Free in U.S.A. Nangor Road
FAX: 559-673-6184 1-800-926-LIFT Dublin 12, Ireland
PARTS: 1-888-UR-PARTS TEL: +353 1 620 9300

PARTS FAX: 1-800-669-9884 FAX: +353 1 620 9301



Table of Contents

104051-021 AB62 Work Platform - European Specifications

PARTS INIANUAL

This document lists and illustrates the replaceable assemblies and parts of this product, as
manufactured by UpRight, Inc. Each parts list contains the component parts for that assembly.

TABLE OF CONTENTS
AB62 Final Assembly European Diesel

Rotary Manifold

104000-011#10f2 ... . 2 104026-000 .. ..ot e 42
AB62 Final Assembly European Diesel Pump, Lift Assembly

104000-011#20f2 ... ... i 4 104027-000 .. ..ot 43
Basic Assembly - Diesel Pump, Drive Assembly

104006-020 . . ..o ottt 6 104029-001 . ... i 44
Chassis Assembly Cage Rotate Valve Block Assembly

104007-010 . . o oo oot e e 8 104034-001 .ottt 45
Turret Assembly Valve Block Assembly - Brake, Axle Lock, 2-Speed

104008-010 . . . oottt 10 104036-001 .. ... 46
Elevating Assembly Drive Block Assembly

104009-010 . . . oo ot 12 104529-000 .. ..ot 47
Linkage Assembly Manifold, Main

104010-010 . . . oo o 14 104525-000 .. ..ot 48
Straight Boom Assembly Swing Drive Valve Block Assembly

104011-000 . . . ..ot 16 104528-000 .. ...ttt 49
Jib Assembly Riser Cylinder Assembly

104012-010 . . o oottt 18 104037-002 .. ..o 50
Platform Assembly, Six Foot Extend Cylinder

102087-001 . ..ot 20 104088-001 .. ..o 51
Platform Assembly, Eight Foot Boom Cylinder

102305-000 . . . o oot 21 104039-001 .. ... 52
Engine Module Assembly - Diesel Jib Cylinder

104013-020#10of 2 . .. .. .o 22 104040-001 .. ..ot 53
Engine Module Assembly - Diesel Level Cylinder

104013-020#20f2 . .. .. .o 24 104041-001 .. ..o 54
Control Module Assembly, Diesel Master Cylinder Assembly

104021-010 . . . oo 26 104042-001 .. ..ot 55
Cover Assembly Control Cable

104015-000 . . . .o ottt 28 104082-000 .. ..ot 56
Front Axle Assembly Hose Kit

104016-010 . . ..ottt 30 104046-011#10f 3 ... .. ... . 58
Brake Assembly Hose Kit

100858-000 . . .. ..o 32 104046-011#20f 3 ... ... ... . 60
Upper Control Box Assembly - AB62 Diesel Hose Kit

104531-000#10f 3 ... .. .o 33 104046-011#30f3 .. ... .. 62
Upper Control Box Assembly - AB62 Diesel Tire/Wheel Assembly

104531-000#20f3 ... ... .o 34 1104555-000 . ... ..ottt 64
Upper Control Box Assembly - Diesel Tire/Wheel Assembly

104531-000#3 0f 3 .. ... o 35 104555-002 Polyfilled Option . .. .................... 65
Lower Controller Assembly, Diesel Motion Alarm Option

104019-000#10f 2 .. ... oo 36 104485-000 .. ...t 66
Lower Controller Assembly, Diesel Flashing Beacon, Option

104019-000#20f 2 . ... ... 38 104486-000 . ...ttt 67
Fuel Tank Assembly ABG62 Label Kit - European

104023-000 . . . .ottt 40 104047-110 ..o 68
Hydraulic Reservoir Assembly Generator Option, Diesel

104025-010 . . . oottt 41 104487-000 . ... ..o 70
Parts Manual Page 1



104051-021 AB62 Work Platform - European Specifications

104000-011 # 1 of 2 AB62 Final Assembly European Diesel

AB62 Final Assembly European Diesel
104000-011 # 1 of 2

ITEM | PART NUMBER
1 | 104006-020

DESCRIPTION
BASIC ASSEMBLY

o
=1
=

ITEM  PART NUMBER DESCRIPTION

o
=
=<

102037-100

PLATFORM 6FT. EUROPEAN

104531-000

UPPER CONTROL BOX ASSEMBLY

104046-011

HOSE KIT

RETAINING STRAP-FOOTSWITCH

063906-000

FOOT SWITCH

064479-000

SWITCH GUARD-FOOT

2
3
4
5 | 068820-000
6
7
8

104047-110

LABEL KIT EUROPEAN DIESEL

9 | 029945-013

LEVEL SENSOR

R Y ) D I Y| [ QG U

10 | 029426-099

CONTROL CABLE - 3-12GA

85FT

11 | 011252-006

SCREW, 1/4-20 UNC HEX HD CAP X 3/4

12 | 014996-004

WASHER, 1/4 DIA SAE FLAT

13 | 011248-004

LOCKNUT, 1/4-20 UNC HEX

14 | 011252-010

SCREW 1/4-20 HEX HD CAP X 11/4

15 | 066695-006

SCREW, #10-24 UNC FLAT HD X 3/4

16 | 020032-001

FITTING, TEE 4MJ-4MJ-4MJ

17 | 100436-001

FITTING, TEE 4MFOR-4MFOR-4MFOR

18 | 020032-003

FITTING, TEE 6MJ-6MJ-6MJ

19 | 011252-008

SCREW,1/4-20 UNC HEX HD X 1

20 | 013949-003

LOCKWASHER, #10 STAR EXT. TOOTH

21 | 011250-003

NUT, #1--24 UNC HEX

22 | 102373-000

BRACKET, CHAIN TIE-DOWN

23 | 011723-036

SCREW, 3/4-10 UNC HEX HD X 4-1/2

— —
ENE IR ) N e ot N LI Y I RS =

24 | 011240-012 | WASHER, 3/4 DIA ST FLAT 4
25 | 011248-012 | LOCKNUT, 3/4-10 UNC HEX 4
26 | 011238-004 | LOCKWASHER, 1/4 DIA SPLIT 4
27 | 060540-022 | DOCUMENTATION KIT 1
28 | 104045-021 | SERVICE MANUAL 1
29 | 104051-021 | PARTS MANUAL 1
30 | 029961-001 | SEAL 2
31 | 011715-006 | SCREW,#6-32 RD HD MACH X 3/4 8
32 | 011248-047 | LOCKNUT, #6-32 HEXMBLY 8
33 | 104032-000 | CONTROL CABLE ASSEMBLY 1
34 | 029433-099 | CONTROL CABLE, 18GA X 24 COND 6FT
35 | 068865-000 | OUTLET PLATE 1
36 | 029961-000 | PLUG, INLET 1
37 | 100385-099 | HOSE GUARD AR
38 | 100386-099 | HOSE GUARD AR
39 | 061692-099 | TRIM LOK AR
40 | 011469-006 | LUGNUT 5/8 36
41 | 100783-000 | RECEPTICAL, FEMALE 1
42 | 104555-003 | ASSEMBLY-TIRE/WHEEL POLY RH 2
43 | 104555-002 | ASSEMBLY-TIRE/WHEEL POLY LH 2
1000 | 110120-001 | SPECIFICATION SHEET REF
1001 | 104049-000 | ELECTRICAL SCHEMATIC REF
1002 | 104048-011 | HYDRAULIC SCHEMATIC REF

Page 2

Parts Manual




104000-011 # 1 of 2 AB62 Final Assembly European Diesel 104051-021 AB62 Work Platform - European Specifications

APPLY LOCTITE 242 (OR EQUIVALENT)
70 CLEAN DRY THREADS

NOTES:
1. UNLESS OTHERWISE NOTED
TORGUE FASTENERS TO UPRIGHT SPEC. #105
TORGUE FITTINGS TO UPRIGHT SPEC. #106

Parts Manual Page 3



104051-021 AB62 Work Platform - European Specifications

104000-011 # 2 of 2 AB62 Final Assembly European Diesel

AB62 Final Assembly European Diesel

104000-011 # 2 of 2

ITEM  PART NUMBER DESCRIPTION

aTy

ITEM | PART NUMBER DESCRIPTION aty

201 | 015790-005 | CONNECTOR, UPRIGHT PLUG 1 213 | 029601-005 | CONN RING 18-22 GA #10 18
202 | 015790-003 | SOCKET, CONTACT 16-18 39 214 | 029931-003 | CONN. FEM. PUSH 16-14 5

203 | 015790-008 | SOCKET, CONTACT 14-16 1 215 | 029601-039 | CONN. RING 12-10 GA 5/16 DIA 4

204 | 015790-009 | BOOT, UPRIGHT PLUG 1 216 | 029473-099 |WIRE, 12 GA WHITE 6 FT
205 | 029496-099 | CABLE, 2 COND/16 GA. 12/ | | 217 | 029470-099 |WIRE, 12 GA RED 6 FT
206 | 029620-002 | CONN. BUTT, 14-16 9 218 | 029472-099 |WIRE, 12 GA BLACK 6 FT
208 | 068334-010 |BATTERY CABLE ASSY X 10 2 219 | 104387-001 | CONNECTOR, 3 COND 1

209 | 068334-095 | BATTERY CABLE ASSY X 95 9 220 | 104387-002 | BACKSHELL, CONNEGTOR 3 COND 1

210 | 029447-099 |CABLE, 3 COND/16 GA 28 FT | | 221 | 104387-003 | CONTACT, CONNECTOR 3

211 | 029601-008 | CONN. RING 22-18 5/16 DIA 1 222 | 029931-001 | CONN. FEM. PUCH 18-22 GA 2

212 | 014914-001 | CONN MALE PUSH 16-14 3 223 | 029610-002 | CONN. FORK 16-4 GA #8 2

Page 4 Parts Manual




104051-021 AB62 Work Platform - European Specifications

104000-011 # 2 of 2 AB62 Final Assembly European Diesel

ONIJIA d0SN3S T3ATT

03

(XO08 T0ALNDD M7 WOdd)

(L34ANL) ONIJIA L13NI §3M0d "J'V LI0A 021

433 M33IS ¥3ATIS

13NL TN —\_ }
J'V 170A 021 ‘_

3433 M331S 0709

Nag

| ®

(WAO41Y7d) ONINIM 131LM0 38M0d “J'V LT0A 021

‘434 A34S ¥ITIS

ET

J'¥ 170A 02t ‘_

433 A330S 0

s 22, A0LIINDT INTINI
NO g1 NId 01

THANED

INISIM NaOH ﬁ

(X08 0AIND] ¥3M07 O1)
378¥3 v9 91

JLL)

V9 91/0NDD €
L]

ONISIN HILIMS ALIWIXOdd WOOB LHOIVALS

INIHIM HILIMS LIWIT 39VINIT

‘ONDD E

ﬂ 334 WOO08 LHIIVALS

WOD8 1HIIVALS L

ABZLLYE AT NIVW

d0LI3NNDD 3.

d3T04INOD ¥3M00 0L

va el 03

N,
“dhd XY

Ad3LLYE “ACT XTIV

S0d 93N
0, o
N

et

V9 ¢l LHM

I L

dWv SL1

ENEE] @

X08 T04INDD 33M07 0L
'¥9 91 "ONDD ¢

os ¢
S
AW

&

L ®

ioror 187/ (X08 T0¥IND] ¥3dd W)

d3T0YINDD 33ddN NI [o;
€ 1078 WNIW3L [o

'v9 8I/OND ¢

0INDD
A4 MO

@@

230718 3ATWA NIVW LV INIHIM

ONd9

NN
THANE

EARD
NEND

NADD_ BT
d1 VTR

NADD_YETE
N e

@ nenn —(X08 TIND) BN WD) VO 81/0NDD aAWi

HE\

DVaI3d  Ne/IF

NADD_(BRVLFK
a1 VR

VB

8
721

xB
i [EZ07y]

«0+ 301I3NNDD
X08 TOJINOD 33M07 LV INTSIM 9Md HISLME0

STATA FVaS— —
TA/NE
LHVT8
NS
/48
NII/NeD

(L
033/Na0
STE/TE

LHN8

N (30078 3AWA O1) 'V9 81/OND 2 AW!‘\

THN
| |
CHILINS ALIWIXOd WOD8 OL) V9 91/OND € mw ® ® e\@ U% 9
[eE] % 03V IHA/S |
C0SN3S A3 OL) V9 91/OND € wmm @ ® @ Em\wﬂ
Wg\e @ @, ST18/1HK
(NeCH 01D "¥9 91/0NDD ¢ o —E® & @ ©H Lz
@ “@ 9/6 @ TI/1HR
8

Page 5

Parts Manual



104051-021 AB62 Work Platform - European Specifications

104006-020 Basic Assembly - Diesel

Basic Assembly - Diesel

104006-020
ITEM | PART NUMBER DESCRIPTION aTy ITEM PART NUMBER DESCRIPTION aTy
1| 104007-010 | CHASSIS ASSEMBLY 1 29 | 011240-004 | WASHER, 1/4 STD FLAT 30
2 | 104008-010 | TURRET ASSEMBLY 1 30 | 011248-004 | LOCKNUT, 1/4-20 UNC HEX 22
3 | 104009-010 | ELEVATING ASSEMBLY 1 31 | 015736-001 | FITTING, ELBOW 4MB-4MJ 90° LONG 2
4 | 104021-010 | CONTROL MODULE ASSEMBLY 1 32 | 011765-024 | RETAINING RING, 1-1/2” EXTERNAL 2
5 | 104013-020 | ENGINE MODULE ASSEMBLY 1 33 | 104470-001 | SLEEVE, PIN HEAD 2
6 | 104015-000 |COVER ASSEMBLY 1 34 | 104469-000 |PIN WELDMENT 2
7 | 104100-000 | COUNTER WEIGHT 1 35 | 104088-000 | ENGINE SUPPORT WELDMENT 1
8 | 100550-002 | CAGE ROTATE MOUNT 1 36 | 011256-008 | SCREW, 1/2-13 UNC HEX HD CAP X 1 2
9 | 104306-000 | CAGE MOUNT 1 37 | 011238-008 | LOCKWASHER, 1/2 DIA SPLIT 8
10 | 104025-010 |HYDRAULIC RESERVIOR ASSEMBLY 1 38 | 104328-000 | COVER, HOSE WIDE 2
11 | 011291-028 | SCREW, 5/8-11 UNC HHC GR 8 X 3 1/2 20 39 | 104329-000 | RETAINER, HOSE WIDE 6
12 | 011239-010 | WASHER, 5/8 DIA FLAT ASTM A325 20 40 | 104333-000 | COVER, HOSE NARROW 2
13 | 014918-016 | SCREW, 1-8 UNC HHC GR5 X 2 LG 3 41 | 104334-000 | RETAINER, HOSE NARROW 6
14 | 011239-016 | WASHER FLAT ASTM A325 1 DIA 3 42 | 104342-000 | COVER, VALVE BLOCK 1
15 | 104226-000 | TRAY PIN WELDMENT 1 43 | 104346-000 |COVER JIB 1
16 | 104144-004 |WASHER, THRUST 9 44 | 104074-000 | ENGINE SLIDE MOUNT 1
17 | 101016-002 |BEARING, 1.50 I.D. X 1.25 LG 9 45 | 013923-006 | SCREW, #10 TYPE AB HEX WASHER HD X 3/4 2
18 | 011254-006 | SCREW 3/8-16 UNC HHC GR 5 X 3/4 18 46 | 011254-024 | SCREW, 3/8-16 UNC HEX HD CAP X 3 3
19 | 011240-006 | WASHER, 3/8 DIA STD FLAT 28 47 | 061796-099 [ TRIM 167 FT
20 | 011248-006 | LOCKNUT, 3/8-16 HEX 25 48 | 104375-005 | BEARING, 2.0 I.D. X 2.0 LG 4
21 | 104019-000 | LOWER CONTROLLER ASSEMBLY (DIESEL) 1 49 | 104375-004 | BEARING, 2.01.D. X 1.5 LG 4
22 | 104285-000 | TOP CONTROL BRACKET 1 50 | 104504-000 |ROTATOR PIN WELDMENT 1
23 | 104284-000 | BOTTOM CONTROL BRACKET 1 51 | 011828-010 | SCREW, 1/4-20 UNC FLAT HD X 1 1/4 2
24 | 104211-000 | PIN WELDMENT 2 52 | 011239-012 | WASHER, 3/4 STD FLAT 1
25 | 104326-000 | PIN WELDMENT 2 53 | 011248-012 |LOCK NUT, 3/4-10 UNC HEX 1
26 | 011254-008 | SCREW, 3/8-16 UNC HEX HD CAP X 1 6 54 | 011254-028 | SCREW, 3/8-16 UNC HEX HD CAP X 3 1/2 1
27 | 011238-006 | LOCKWASHER, 3/8 SPLIT 7 55 | 011254-020 | SCREW, 3/8-16 UNC HEX HD CAP X 2 1/2 4
28 | 011252-006 | SCREW, 1/4-20 UNC HEX HD CAP X 3/4 ) 56 | 011256-010 | SCREW, 1/2-13 UNC HEX HD CAP X 1 1/4 6

Page 6

Parts Manual




104051-021 AB62 Work Platform - European Specifications

104006-020 Basic Assembly - Diesel

n
=}
=
)
jrn}
o

[=1~]

i

=

ox
=5

o

oo

(=]

=

=]
wi—

T

=u

=1
w
vz

23]

=

_u

=<

So

w

=

=}
=4
=}
=

TORGUE FITTINGS TO UPRIGHT SPEC. #106

Page 7

Parts Manual



104051-021 AB62 Work Platform - European Specifications

104007-010 Chassis Assembly

Chassis Assembly

104007-010
ITEM | PART NUMBER DESCRIPTION aTy ITEM PART NUMBER DESCRIPTION aTy
1 | 104125-000 | CHASSIS WELDMENT 1 22 | 011254-008 | SCREW, 3/8-16 UNC HEX HD CAP X 1 1
2 | 104016-010 | FRONT AXLE ASSEMBLY 1 23 | 011240-006 | WASHER, 3/8 DIA STD FLAT 4
3 | 104552-000 | PLANETARY 9 24 | 011239-008 | WASHER, 1/2 DIA ASTM A325 12
4 [102279-000 | BRAKE 9 25 | 011254-006 | SCREW, 3/8-16 UNC HEX HD CAP X 3/4 6
5 | 104550-000 | MOTOR, DRIVE 9 26 | 011238-006 | LOCKWASHER, 3/8 SPLIT 1
6 | 100244-001 | SLEW BEARING 1 27 | 011248-010 | LOCKNUT, 5/8-11 UNC HEX 1
7 | 104228-000 | AXLE PIN WELDMENT 1 28 | 011239-010 | WASHER, 5/8 DIA ASTM A325 24
8 | 104482-000 | CYLINDER PIN WELDMENT 2 29 | 014033-032 | SCREW, 1/2-13 UNG HEX HD CAP GR 8 X 4 4
9 | 100556-000 | AXLE CYLINDER 9 30 | 011291-026 | SCREW, 5/8-11 UNG HEX HD CAP GR 8 X 3 1/4 20
10 | 104144-003 | WASHER, NYLATRON 9 31 | 011239-010 |WASHER, 5/8 ASTM A325 20
11 | 011238-005 | LOCKWASHER, 5/16 DIA SPLIT 2 32 | 014033-008 | SCREW, 1/2-13 UNGC HEX HD CAP GR 8 X 1 8
12 | 011253-008 | SCREW, 5/16-18 UNC HEX HD CAP X 1 9 33 | 011291-014 | SCREW, 5/8-11 HEX HD CAP GR 8 X 1 3/4 12
13 | 068680-007 |FITTING, 90° 1 34 | 104529-000 | DRIVE BLOCK ASSEMBLY 1
14 | 003556-001 |FITTING 1 35 | 104142-000 |ROTARY BRACE 1
15 | 104147-000 | TURRET STOP 9 36 | 104461-000 | BRACKET, DRIVE VALVE 1
16 | 104507-000 | MOTOR COVER WELDMENT 9 37 | 100434-002 |FITTING, ELBOW 4MFFOR-4MB 90° 4
17 | 011254-010 | SCREW, 3/8-16 UNC HEX HD CAP X 1 1/4 8 38 | 011934-026 | FITTING, ELBOW 4MB-6MJ 90° 2
18 | 011248-006 | LOCKNUT, 3/8-16 UNC HEX ) 39 | 011941-019 [FITTING, STR 12MB-10MJ 4
19 | 011239-006 |WASHER, 3/8 DIA ASTM A325 17 40 | 011934-024 |FITTING, ELBOW 10MB-6MJ 90° 2
20 | 100782-000 | 0-RING, WHEEL MOTOR 2 41 | 011934-001 |FITTING, ELBOW 4MB-4MJ 90° 2
21 | 011257-040 | SCREW, 5/8-11 UNC HEX HD CAP X 5 1

Page 8

Parts Manual




104007-010 Chassis Assembly 104051-021 AB62 Work Platform - European Specifications

UNLESS OTHERWISE NOTED
TORUUE FASTENERS TO UPRIGHT SPEC. #105
TORGUE FITTINGS TO UPRIGHT SPEC. #1086

00 NOT PAINT THIS SURFACE

NOTES:
ﬁ APPLY LOCTITE 242 OR EQUIVALENT TO CLEAN DRY THREADS.

Parts Manual Page 9



104051-021 AB62 Work Platform - European Specifications

104008-010 Turret Assembly

Turret Assembly
104008-010

ITEM | PART NUMBER DESCRIPTION

1

104101-000

TURRET WELDMENT

aTty

ITEM  PART NUMBER DESCRIPTION

21

011424-028

SCREW, 5/8-UNC SOC HD CAP GR 8 X 3 1/2

o
=
=<

104113-000

SLEW DRIVE MOUNT

23

011248-010

LOCKNUT, 5/8-11 UNC HEX

w | N

100242-000

SWING GEAR BOX

24

011256-020

SCREW, 1/2-13 UNC HEX HD CAP X 2 1/2

*

100242-011

GASKET, SWING GEAR BOX

25

104378-001

SNAP PIN 3/8 DIA X 3 GRIP

104026-000

ROTARY MANIFOLD ASSEMBLY

26

063783-003

LANDYARD ASSEMBLY

—|—=| |00

*| O

100241-001

MOTOR

27

011248-006

LOCK NUT, 3/8-16 UNC HEX

—_
w

100241-010

SEAL KIT, SWING MOTOR

28

011741-010

SCREW, 3/8-16 UNC FLT HD SOC X 1 1/4

104528-000

SWING DRIVE VALVE BLOCK ASSEMBLY

29

104053-000

RISER PAD

101016-002

BEARING, 1.50 1.D. X 1.25 LG

alalalalalala]lal—

30

104322-000

ROD, STOP PIN

| N |

068904-000

LATCH ANCHOR

]
m
L

31

011707-016

SCREW, 1/2-13 UNC SET HEX SOC X 2

104052-000

LINK PAD

32

011273-008

NUT, JAM 1/2-13 UNC

G G N Y )

011715-006

SCREW, #6-32 RD HD MACH X 3/4

33

104142-000

ROTARY BRACE

REF

11

104237-000

STOP PIN

34

011240-006

WASHER, 3/8 DIA STD FLAT

12

101016-006

BEARING, 1.50 1.D. X 2.50 LG

35

011254-008

SCREW, 3/8-16 UNC HEX HD CAP X 1

14

011941-002

FITTING, STR 4MB-6MJ

36

100394-000

WASHER

15

011424-012

SCREW, 5/8-11 UNC SOC HD CAP GR 8 X 1 1/2

Ny g g N NSRS

37

011240-001

WASHER, #6 STD FLAT

16

011239-010

WASHER, 5/8 DIA ASTM A325

_
D

38

011248-047

LOCKNUT, #6-32 HEX

17

011256-010

SCREW, 1/2-13 UNC HEX HD CAP X 11/4

43

013336-001

FITTING, GREASE

18

011239-008

WASHER, 1/2 DIA ASTM A325

44

068679-003

FITTING, BULKHEAD

19

011253-016

SCREW, 5/16-18 UNC HEX HD CAP X 2

45

068678-024

TUBING, POLYURETHANE

20

011239-005

WASHER, 5/16 DIA ASTM A325

I[N

46

029958-001

HORN, 12 VOLT

—m|alalalsloo| DS

Page 10

Parts Manual




104008-010 Turret Assembly 104051-021 AB62 Work Platform - European Specifications

0 RING PROVIDED
WITH MOTOR

UNLESS OTHERWISE NOTED
TORUUE FASTENERS TO UPRIGHT SPEC. #105
TORUUE FITTINGS TO UPRIGHT SPEC. #106

Parts Manual Page 11



104051-021 AB62 Work Platform - European Specifications

104009-010 Elevating Assembly

Elevating Assembly
104009-010

ITEM | PART NUMBER
1 | 104010-010

DESCRIPTION
LOWER LINKAGE ASSEMBLY

o
=1
=

ITEM  PART NUMBER DESCRIPTION

20

011254-010

SCREW HHC 3/8-16 UNC X 1 1/4

o
=
=<

104011-000

STRAIGHT BOOM ASSY

21

011254-006

SCREW HHC 3/8-16 UNC X 3/4

104012-010

JIB ASSEMBLY

22

011254-026

SCREW, HHC 3/8-16 UNC X 3 1/4

104041-001

LEVEL CYLINDER SUB ASSEMBLY

23

011828-006

SCREW FH 1/4-20 UNC X 3/4

BOOM CYLINDER SUB ASSEMBLY

24

011254-020

SCREW, 3/8-16 UNC HEX HD CAP X 2 1/2

104042-001

MASTER CYLINDER SUB ASSEMBLY

25

011238-006

WASHER LOCK 3/8

104202-000

PIN WELDMENT (8)

26

104375-002

BEARING, 11/21.D. X1 1/4 LG

2
3
4
5 | 104039-001
6
7
8

104203-000

PIN WELDMENT (9)

27

011248-004

NUT HEX ESNA 1/4-20 UNC

9 | 104201-000

PIN STRAIGHT BOOM (PIN 10)

28

011248-006

NUT HEX ESNA 3/8-16 UNC

10 | 104206-000

PIN WELDMENT (10)

29

066516-004

PLUG, 4.00 DIA

11 | 104207-000

PIN WELDMENT, EXTEND

30

011765-024

RETAINING RING

12 | 104160-000

PIN ROTATOR

31

104343-000

BRACKET, LIMIT SWITCH

13 | 104213-000

PIN MASTER CYLINDER

32

068556-002

SWITCH, LIMIT

14 | 104224-000

PIN WELDMENT CYLINDER

33

104375-005

BEARING, 2.01.D. X2 LG

15 | 104244-000

SUPPORT BRACKET WELDMENT

34

011708-012

SCREW, #8-32 UNC RD HD MACH X 1 1/2

16 | 104242-000

SUPPORT PLATE

35

011248-002

LOCKNUT, #8-32 UNC HEX

17 | 104321-100

SWITCH MOUNT PLATE

36

014033-040

SCREW, 1/2-13 UNC HEX HD CAP GR 8 X 5

18 | 100380-000

SWITCH, SENSOR

37

011248-008

LOCKNUT, 1/2-13 UNC HEX

LRI ICR I I I O B el I N o B N ey N e BT S

19 | 013923-006

SCREW, #10 SELF TAPPING HWH TYPE AB X 3/4

N alalalalalalalalala]lalala]lal—

Page 12

Parts Manual




104051-021 AB62 Work Platform - European Specifications

104009-010 Elevating Assembly

NMOO NId 40 30IS Lv4 IN3IoO0

901# '33dS 1HOIddN 0L SONILLITS 3ngdiL
SOI# '23dS LHBIddN 0L SdaN3LSvd JnOd0L
0310ON 3SIMA3HLO SS3TINA

Page 13

Parts Manual



104051-021 AB62 Work Platform - European Specifications 104010-010 Linkage Assembly

Linkage Assembly
104010-010

ITEM  PART NUMBER DESCRIPTION

ITEM | PART NUMBER DESCRIPTION aty aTy
1 | 104037-002 | RISER CYLINDER SUB ASSEMBLY 1 14 | 104188-000 | UPPER RISER WELDMENT 1
2 | 104375-005 | BUSHING 2 ID x 2.00 LG 2 15 | 104187-000 | TENSION LINK WELDMENT 1
3 | 104375-004 |BUSHING 2 1D x 1.50 LG 3 16 | 104221-000 | RISER PIN 2
4 | 104210-000 | PIN WELDMENT 1 17 | 011254-006 | SCREW, 3/8-16 UNC HEX HD CAP X 3/4 7
5 | 104211-000 | PIN WELDMENT 2 19 | 014033-040 | SCREW, 1/2-13 UNG HEX HD CAP GR 8 X 5 LG 6
6 | 104212-000 | PIN WELDMENT 1 20 | 011254-008 | SCREW, 3/8-16 UNC HEX HD CAP X 1 2
7 | 104274-000 | PIN, UPPER BOOM 1 21 | 011248-008 | LOCKNUT, 1/2-13 UNC HEX 6
8 | 104216-000 | PIN WELDMENT 1 22 | 011238-006 | LOCKWASHER, 3/8 DIA SPLIT 11
9 | 104178-000 | LOWER RISER WELDMENT 1 23 | 104375-006 | BUSHING, 2.00 ID X 2 1/2 LG 12
10 | 104191-000 | LOWER BOOM WELDMENT 1 24 | 104241-000 | PIN WELDMENT 2
11 | 104185-000 | UPPER TENSION LINK WELDMENT 1 25 | 065214-001 |ROD END RETAINER 2
12 | 104195-000 | UPPER BOOM WELDMENT 1 26 | 011254-010 | SCREW, 3/8-16 UNC HEX HD CAP X 1 1/4 2
13 | 104183-000 | LOWER TENSION LINK WELDMENT 2 28 | 104375-007 |BUSHING 21D x1.75 LG 4

Page 14 Parts Manual



104051-021 AB62 Work Platform - European Specifications

104010-010 Linkage Assembly

ORIENT NOTCH SIDE DOWN

UNLESS OTHERWISE NOTED
TORUUE FASTENERS TO UPRIGHT SPEC. #105
TOROUE FITTINGS TO UPRIGHT SPEC. #106

Page 15

Parts Manual



104051-021 AB62 Work Platform - European Specifications

104011-000 Straight Boom Assembly

Straight Boom Assembly

104011-000
ITEM | PART NUMBER DESCRIPTION aTy ITEM PART NUMBER DESCRIPTION aTy
1| 104163-000 | BASE BOOM WELDMENT 1 16 | 011240-006 | WASHER, 3/8 DIA STD FLAT 4
2 | 104038-001 |EXTEND CYLINDER ASSEMBLY 1 17 | 104375-006 | BEARING, 21.D. X2 1/2 LG 2
3 | 104175-000 | TIP BOOM WELDMENT 1 18 | 011248-006 | LOCKNUT, 3/8-16 UNC HEX 4
4 1104176-000 | WEAR PAD 9 19 | 011248-005 | LOCKNUT, 5/16-18 UNC HEX 12
5 | 104177-000 | WEAR PAD 9 20 | 011253-008 | SCREW, 5/16-18 UNC HEX HD CAP X 1 4
6 | 104222-000 |WEAR PAD 9 21 | 011238-006 | LOCKWASHER, 3/8 SPLIT 33
7 | 104223-000 |WEAR PAD 9 22 | 011254-006 | SCREW, 3/8-16 UNC HEX HD CAP X 3/4 23
8 | 104182-000 |EXTENSION TUBE WELDMENT 1 24 | 104335-000 | TUBE, HOSE 1
9 | 104181-000 |EXTENSION TUBE MOUNTING BRACKET 1 25 | 011254-008 | SCREW, 3/8-16 UNC HEX HD CAP X 1 10
10 | 068691-030 | CATRAC 1 26 | 104411-000 | SHORT TUBE GUIDE 2
12 | 104315-000 | EXTEND CYLINDER SUPPORT 1 27 | 104412-000 |LONG TUBE GUIDE 2
13 | 104207-000 | PIN WELDMENT, CYLINDER 1 28 | 011253-006 | SCREW, 5/16-18 UNC HEX HD CAP X 3/4 8
15 | 011254-016 | SCREW, 3/8-16 UNC HEX HD CAP X 2.0 4
Page 16 Parts Manual




104011-000 Straight Boom Assembly 104051-021 AB62 Work Platform - European Specifications

Parts Manual Page 17



104051-021 AB62 Work Platform - European Specifications

104012-010 Jib Assembly

Jib Assembly

104012-010
ITEM | PART NUMBER DESCRIPTION aTy ITEM PART NUMBER DESCRIPTION aTy

1| 104151-002 | BOTTOM JIB FRAME WELDMENT 1 9 | 104034-001 |PLATFORM ROTATOR VALVE BLOCK ASSEMBLY 1
2 | 104156-000 | ROTATOR FRAME WELDMENT 1 10 | 104375-003 |BEARING, 11/21.D. X 2 LG 2
3 | 104040-001 | CYLINDER JIB ASSEMBLY 1 13 | 011248-005 | LOCKNUT, 5/16-18 UNC HEX 2
4 | 104375-001 |BEARING 1 1/4 1.D. X 1 1/4 LG ) 14 | 011253-022 | SCREW, 5/16-18 UNC HHC GR 5 X 2 3/4 LG 2
5 | 104161-000 | PIN, CYLINDER 9 15 | 011252-014 | SCREW, 1/4-20 UNC HHC GR 5 X 1 3/4 LG 2
6 | 104159-000 | PIN 1 16 | 011248-004 | LOCKNUT, 1/4-20 UNC HEX 2
7 | 104375-002 |BEARING, 1 1/2 1.D. X 1 1/4 LG 18 17 | 104151-003 | TOP JIB FRAME WELDMENT 1
8 | 011765-024 |RETAING RING, 1 1/2 DIA

Page 18 Parts Manual




104051-021 AB62 Work Platform - European Specifications

104012-010 Jib Assembly

801# '33dS LHOIadM OL SONILLTH JNuadL
SOT# '33dS LHBIddN 0L SdaINTLSvd JNEo0L
0310N 3SIMA3IHLO SSTINM

Page 19

Parts Manual



104051-021 AB62 Work Platform - European Specifications 102037-001 Platform Assembly, Six Foot
Platform Assembly, Six Foot

102037-001

1 | 102193-001 | CAGE WELDMENT (6 FT.) 1 8 | 102271-061 | GRIP STRUT 3
2 | 100478-000 | LIFT-GATE WELDMENT 1 9 | 011252-008 | SCREW, HHC 1/4-20 UNC X 1 39
3 | 100481-000 | ROLLER TUBE 2 10 | 014996-004 | WASHER 1/4 FLAT 39
4 | 011253-022 | SCREW, HHC. 5/16-18 UNC X 2 3/4 2 11 | 102244-000 | SILL GATE EURO 1

5 | 011248-005 | LOCKNUT, HEX. 5/16-18 UNC ESNA 2 12 | 026554-001 | RIVET, POP 1/4 .125-.250 GRIP 4
6 | 100468-001 | PANEL, DECAL MOUNT 1 13 | 011248-004 | LOCKNUT, HEX 1/4-20 UNC ESNA 39
7 | 026551-005 | POP RIVET, 1/8” DIA. (3/16-1/4 GRIP) 3

\ LINE ORILL .25

o@@ GRIP STRUT TYP

DETAIL |
GRIP STRUT

MOLUNTING |
LINE DRILL .25
GRIP STRUT TYP

Page 20 Parts Manual



102305-000 Platform Assembly, Eight Foot 104051-021 AB62 Work Platform - European Specifications

Platform Assembly, Eight Foot

102305-000
1| 102193-000 | CAGE WELDMENT (8 FT)) 1 7 | 026551-005 | POP RIVET, 1/8” DIA. (3/16-1/4 GRIP) REF
2 | 100478-000 | LIFT-GATE WELDMENT 1 8 | 102271-082 |GRIP STRUT 3
3 | 100481-000 |ROLLER TUBE 9 9 | 014996-004 |WASHER, 1/4” FLAT 44
4 | 011253-022 | SCREW, HHC. 5/16-18 UNC X 2 3/4 9 10 | 011248-004 | LOCKNUT, HEX 1/4-20 UNG ESNA 44
5 | 011248-005 |LOCKNUT, HEX. 5/16-18 UNC ESNA 2 11 | 011252-008 | SCREW, HHC 1/4-20 UNC X 1 44
6 | 100468-001 | PANEL, DECAL MOUNT REF

LINE DRILL @.25
GRIP STRUT
MOUNTING HOLES

DETAIL

GRIP STRUT
MOUNTING °®°

Parts Manual Page 21



104051-021 AB62 Work Platform - European Specifications

104013-020 #1 of 2 Engine Module Assembly - Diesel

Engine Module Assembly - Diesel
104013-020 #1 of 2

ITEM | PART NUMBER
1 | 104060-000

DESCRIPTION
ENGINE TRAY WELDMENT

aTty ITEM  PART NUMBER DESCRIPTION

36

011825-006

SCREW, RD HD 1/4-20UNC X 3/4

~ S
=2

104352-000

ENGINE, PERKINS DIESEL

37

011248-006

LOCKNUT, 3/8-16 UNC HEX

—_
S

100180-030

AIR CLEANER

39

011254-028

SCREW, 3/8-16 UNC HEX HD CAP X 3 1/2

100180-038

CLAMP, AIR CLEANER

40

100192-000

WASHER, SNUBBER

RAIN CAP

41

014996-008

WASHER, 1/2 DIA FLAT

104368-000

MUFFLER

42

011238-008

LOCKWASHER, 1/2 DIA SPLIT

100180-041

CLAMP. MUFFLER

43

011252-012

SCREW, 1/2-13 UNC HEX HD CAP X 1 1/2

2
3
4
5 | 104352-010
6
7
8

100180-051

SEPARATOR, FUEL

44

011238-006

LOCKWASHER, 3/8 DIA SPLIT

9 | 104297-000

MUFFLER MOUNT WELDMENT

45

011254-008

SCREW, 3/8-16 UNC HEX HD CAP X 1

10 | 100180-042

THROTTLE CONTROL

46

067672-020

SCREW, M8 X 1.25 HEX HD CAP X 20MM

11 | 100180-043

SPLINED COUPLER

47

011238-005

LOCKWASHER, 5/16 DIA SPLIT

12 | 100180-044

GASKET, EXHAUST FLANGE

48

011253-006

SCREW, 5/16 -18 UNC HEX HD CAP X 3/4

13 | 100180-045

NUT, EXHAUST FLANGE

49

011248-005

LOCKNUT, 5/16-18UNC HEX

14 | 104296-000

EXHAUST PIPE

50

012702-002

FITTING, STR 2MP-2MP

15 | 100180-046

EXHAUST CLAMP

51

011915-001

FITTING, TEE ADAPTER 2FP-2FP-2FP

16 | 100180-050

GLOW PLUG CONTROLLER

52

068954-001

0IL PRESSURE SWITCH

17 | 100180-048

FLANGE

53

100333-000

0OIL PRESSURE SENDING UNIT

|2 | == (OO (DN [N

18 | 104295-000

EXHAUST PIPE

54

029945-018

LEVEL SENSOR

19 | 104029-001

PUMP, DRIVE ASSEMBLY

56

011923-002

FITTING, REDUCER 6MP-2FP

20 | 104027-000

PUMP, LIFT ASSEMBLY

57

100332-000

SENDING UNIT, TEMP

21 | 068823-000

OVER-FLOW BOTTLE

58

063947-005

NUT, JAM 5MM

22 | 100209-000

ENGINE MOUNT, ISOLATOR

59

012865-099

WIRE LOOM, 3/4”

23 | 027972-000

SOLENOID START 12 VOLT

60

011254-024

SCREW 3/8-16 UNC HHC X 3” LG

24 | 104036-001

VALVE BLOCK ASSY, BRAKE

62

020541-001

HOSE CLAMP

25 | 104323-000

ISOLATOR BRACKET

63

012739-099

HOSE, 1/4 FUEL LINE

27 | 100324-000

POWER CONVERTER

64

012733-099

HOSE, 5/16 FUEL LINE

31 | 104407-000

COVER-ISOLATOR

65

100289-000

FILTER, CHARGE

32 | 011252-006

SCREW, 1/4-20 UNC HEX HD CAP X 3/4

66

011934-013

FITTING, 90 12MB-8MJ

33 | 011239-004

WASHER, 1/4 DIA FLAT ASTM

67

104267-000

BRACKET, CHARGE FILTER

34 | 011248-004

LOCKNUT, 1/4-20 UNC HEX A325

68

011456-020

SCREW, HHC, M12 X 1.75 X 20MM

N[—= N —

35 | 011252-020

SCREW, 1/4-20 UNC HEX HD CAP X 2 1/2

[N =l Bl (et Y [P [P (U [ (N IPSPO) IO (NP [UUPO) DAY [N (PG IR IPJCY) (NP IUUPOY IR (DY (PO IPUIFO) DY (RO IO DR [P (Y

Page 22

Parts Manual




104013-020 #1 of 2 Engine Module Assembly - Diesel 104051-021 AB62 Work Platform - European Specifications

BRAKE & CHARGE

FILTER

LINLESS OTHERWISE NOTED
TORGLE FASTENERS TO UPRIGHT SPEC #105
TORGUE FITTINGS TO UPRIGHT SPEC #106

SEE DETAIL A

=
=z
@
)
=
=
=1
=1
w
o
=1
o
3
N
w
=
=
)
=1
|
>
3
o
o

0 CLEAN DRY THREAD

DETAIL A

PUMP (ITEM 19)

Parts Manual Page 23



104051-021 AB62 Work Platform - European Specifications

104013-020 #2 of 2 Engine Module Assembly - Diesel

Engine Module Assembly - Diesel
104013-020 #2 of 2

ITEM  PART NUMBER DESCRIPTION

220

029601-039

CONN. RING TERM. @ 5/16 12-10 GA.

o
=
=<

221

029601-013

CONN. RING TERM 16-14 GA #10

222

029931-003

CONN. FEM. PUSH (.25) 16-14 GA.

223

029931-005

CONN. FEM. PUSH (.25) 10-12 GA.

224

029825-002

DIODE, 6 AMP

225

029433-099

CABLE, 18 GA 24 COND

<)
Ilcococo—nc—‘n

226

029496-099

CABLE, 16 GA 2 COND

6 FT

227

104352-011

CONNECTOR HOUSING

228

104352-012

TERMINAL

229

104352-013

SEAL, TERMINAL

230

104352-014

CONNECTOR HOUSING

231

104352-015

TERMINAL

232

104352-016

SEAL, TERMINAL

233

029601-004

CONN RING #8

234

029931-001

CONN. FEM. PUSH (.25) 18-22 GA.

235

068908-000

BOOT

236

068908-001

BOOT

237

029450-099

WIRE, 16 GA, BLUE FT.

W= [= N = WW|=OW|OV|—

ITEM | PART NUMBER DESCRIPTION aTy
201 | 015790-015 | CONNECTOR, (24 PIN) 1
202 | 015790-013 | BOOT 1
203 | 015790-003 | SOCKET 16-18 GA 24
204 | 067990-030 | CONNECTOR ( 8 PIN) 1
205 | 067990-031 | CONNECTOR (8 PIN) 1
206 | 100338-013 | CONTACT, 16 GA PIN 8
207 | 100338-014 | CONTACT, 16 GA SOCKET 8
208 | 029480-099 | WIRE, 10 GA RED 6 FT
209 | 029470-099 |WIRE, 12 GA. RED 6 FT
210 | 029454-099 |WIRE, 16 GA. RED 6 FT
211 | 029452-099 |WIRE, 16 GA. BLACK 6 FT
212 | 029451-099 | WIRE, 16 GA. WHITE 6 FT
213 | 029368-099 | WIRE, 16 GA. RED/YEL 6 FT
214 | 029453-099 | WIRE, 16 GA. ORANGE 6 FT
215 | 068334-080 | BATTERY CABLE ASSY X 80 LG 1
216 | 068777-108 | BATTERY CABLE ASSY X 108 LG 1
217 | 068776-108 | BATTERY CABLE ASSY X 108 LG 1
218 | 029601-005 | CONN. RING TERM 18-22 GA X 10 3
219 | 029601-012 | CONN. RING TERM. #8 @ 16-14 GA. 1

Page 24

Parts Manual




104051-021 AB62 Work Platform - European Specifications

104013-020 #2 of 2 Engine Module Assembly - Diesel

9N O

Ad3L1vH
L0A ¢

sad O

10AId 3N00W LY
ONNOSD SISSYHD

1708 INIINMON
INIONT LY ONNO¥O

LHM

03

Rl
3N00W
081NO3
ILLOSHL

d0LYMNLIV
03LNOD
371108HL

aIoNn3nos

SEC <7

440 1NHS

AR

RN

A8

X18/1HM

1HM

N3O

131\ Y3~ yeam |
138 3Wdld e |

nia

a3nd

)

a3y

v9 81 IH

e
[

—7

1HA03

‘I'N "L O3/ 1HM

1HM

N9

3701 HOIH X18/1HM

033/1HW 378

© =

033/Na0

X18/NS0

03338

1HAX78

dd AN~ [HAND |

e
N0
na
1HN/O3

033/n8

dWv1 ANWVEdHAL — e |
dWv1 3NSS3dd 110 T IR |

o ©

NJ9I/ND

/0
3

HILIMS

N9/03d

@
<20 -28g mon

INISON3 138310

JOLVI0ST AS3L1YE

= |=
3NSS33d 110 (=g =
S9Md ADT9 0L SEEEE) )\@
SyEzl z T 7]
<
(c===2) 1IN
6228 ‘ 4K
INION3S @
¥9 91 38 NS5 P
v9 9l 0 | V9 91 AR B
mw V3 01 (39 .\m ‘@
o dWrd
. NIO/033
S p
daAVIS "dWaL
@ ALY
o [=
= £
~ 5
9 Vo 2l 03 @
[ w ] 03 V9 0l
O - 2 ko 03d "v9 01 300 T03IND] NI RERARNT]
vo 2l 0 Ov AY3LLYE XY L70A 2l
@ 5 o N&, 40 WNIW33L 'SOd OL
AV138 340
1MHS 713nd @ o (0]

e

Page 25

Parts Manual



104051-021 AB62 Work Platform - European Specifications 104021-010 Control Module Assembly, Diesel

Control Module Assembly, Diesel
104021-010

ITEM | PART NUMBER DESCRIPTION ary ITEM  PART NUMBER DESCRIPTION aTy

1 | 104023-000 | FUEL TANK ASSEMBLY 22 | 010149-000 | FUSE BLOCK
2 | 062299-002 | BATTERY, 12 V M/C 23 | 011828-010 | SCREW, 1/4-20 UNC FLT HD SOC X 1 1/4

* | 062299-004 | BATTERY, 12 V DRY 24 | 011934-004 |FITTING, ELBOW 6MB-6MJ
104391-000 | BATTERY, 12V 27 | 011248-004 | LOCKNUT, 1/4-20 UNC HEX
104525-000 | VALVE BLOCK ASSEMBLY, MAIN CONTROL 29 | 014252-005 | INSERT, 5/16-18 UNGC

104359-000 | AUX POWER UNIT, 12 VDC 1 GPM 30 | 014252-004 | INSERT, 1/4-20 UNC
027972-000 | RELAY, MOTOR START 32 | 104418-000 | ADAPTER, AUX. POWERUNIT

010148-001 | FUSE 175 AMP 33 | 104402-000 | STRAP, FUEL TANK
104421-000 | GENERATOR FRAME WELDMENT 34 | 104404-000 | ANCHOR, FUEL TANK STRAP

9 | 104077-000 | LEFT DOOR MOUNT 35 | 011240-004 | WASHER, 1/4 STD FLAT

10 | 104309-000 | TOP BLOCK MOUNT 36 | 064040-001 | BATTERY HOLD DOWN BAR

11 | 104310-000 | BOTTOM BLOCK MOUNT 37 | 063082-002 |J-BOLT, BATTERY HOLD DOWN
12 | 104291-000 | REAR PAN SUPPORT 38 | 104472-000 | BATTERY HOLD DOWN

13 | 104287-000 | FRONT PAN SUPPORT 39 | 100295-000 |J-BOLT, BATTERY HOLD DOWN
14 | 104288-000 | LEFT PAN WELDMENT 40 | 014435-001 [ TERMINAL, BATTERY

15 | 011254-008 | SCREW HHC GR5 3/8-16 UNC X 1 41 | 011240-006 | WASHER, 3/8 STD FLAT

[CTR-1 NN NG N BN D CY Y S C) ) N ey gy e I EN N N

16 | 011248-006 |LOCK NUT, 3/8-16 UNC ESNA 13 42 | 010154-000 | COVER, BATTERY TERMINAL

17 | 011254-024 | SCREW HHC GR 5 3/8-16 UNC X 3 6 43 | 011253-008 | SCREW, 5/16 -18 UNC HEX HD CAP X 1

18 | 011253-006 | SCREW HHC GR 5 5/16-18 UNC X 3/4 2 44 | 011253-022 | SCREW, 5/16-18 UNC HEX HD CAP X 2 3/4
19 | 011238-005 | LOCKWASHER, 5/16 SPLIT 6 45 | 011248-005 | LOCKNUT, 5/16-18 UNC HEX

20 | 011252-006 | SCREW HHC GR5, 1/4-20 UNC X 3/4 2 46 | 011709-006 | SCREW, #10-24 UNC RD HD MACH X 3/4
21 | 011238-004 | LOCKWASHER, 1/4 DIA SPLIT 2

Page 26 Parts Manual



104021-010 Control Module Assembly, Diesel 104051-021 AB62 Work Platform - European Specifications

UNLESS OTHERWISE NOTED
TORQUE FASTENERS TO UPRIGHT SPEC. #105
TORQUE FITTINGS TO UPRIGHT SPEC. #106

Parts Manual Page 27



104051-021 AB62 Work Platform - European Specifications

104015-000 Cover Assembly

Cover Assembly

ITEM  PART NUMBER DESCRIPTION

aTy

104015-000
ITEM | PART NUMBER DESCRIPTION aTy
1 104075-000 | TURRET COVER RIGHT 1
2 | 068904-000 | LATCH 4
3 | 104099-000 | LATCH BLOCK 2
4 | 104098-000 | LATCH BLOCK 2
5 | 104292-000 | EXHAUST PIPE 1
6 | 104450-000 | STRUT BRACKET RIGHT 1
7 | 104056-000 | RIGHT COVER BRACE 1
8 | 104084-000 |HINGE 4
9 | 104089-000 | HINGE MOUNT RIGHT FRONT 1
10 | 104090-000 | HINGE MOUNT RIGHT REAR 1
11 | 104078-000 | RIGHT DOOR MOUNT 1
12 | 104077-000 | LEFT DOOR MOUNT REF
13 | 104451-000 | STRUT BRACKET LEFT

14 | 104093-000

HINGE MOUNT LEFT REART

15 | 104092-000

HINGE MOUNT LEFT FRONT

16 | 104057-000

LEFT COVER BRACE

17 | 104076-000

TURRET COVER LEFT

19 | 104416-000 | COVER PANEL, RIGHT 1
20 | 104415-000 | COVER PANEL, LEFT 1
23 | 011248-004 | LOCKNUT, 1/4-20 UNC HEX 9
24 | 011252-022 | SCREW, 1/4-20 UNC HEX HD CAP X 2 3/4 9
26 | 013923-008 | SCREW, #10 TYPE AB SLFTP HWH X 1 4
27 | 061692-099 | GROMMET MATERIAL AR
28 | 100370-099 | DOOR SEAL, “C” AR
29 | 104374-000 | SPRING, GAS 2
30 | 104374-001 | BALL JOINT ASSEMBLY 4
31 | 011240-005 | WASHER, 5/16 DIA STD FLAT 88
32 | 104479-000 | SPACER, DOOR MOUNT 2
34 | 011253-008 | SCREW, 5/16-18 UNC HEX HD CAP X 1 44
35 | 011253-006 | SCREW, 5/16-18 UNC HEX HD CAP x 3/4 5
36 | 011248-005 | LOCKNUT, 5/16-18 UNC HEX 48
37 | 011826-004 | SCREW, #10-32 UNF RD HD MACH X 1/2 8
41 | 011240-006 | WASHER, 3/8 DIA STD FLAT 8
42 | 011248-006 | LOCKNUT, 3/8-16 UNC HEX 8

18 | 104455-000

SPRING MOUNT

[CY [ [ UG Y N

Page 28

Parts Manual




104015-000 Cover Assembly 104051-021 AB62 Work Platform - European Specifications

104457-000 ON TURRET (REF)

Parts Manual Page 29



104051-021 AB62 Work Platform - European Specifications

104016-010 Front Axle Assembly

Front Axle Assembly

104016-010

ITEM | PART NUMBER
1 | 104114-000

DESCRIPTION
FRONT AXLE WELDMENT

o
=1
=

ITEM  PART NUMBER DESCRIPTION

18

011239-010

WASHER, 5/8 DIA FLAT ASTM A325

» =]
=1
= <

104120-000

RIGHT FRONT MOUNT WELDMENT

19

011291-022

SCREW, 5/8-11 UNC HEX HD CAP GR 8 X 2 3/4

104123-000

LEFT FRONT MOUNT WELDMENT

20

011254-010

SCREW, 3/8-16 UNC HEX HD CAP X 1 1/4

100557-000

STEERING CYLINDER

21

011238-006

LOCKWASHER, 3/8 SPLIT

(>0 Kol -

STEERING LINK SLEEVE

22

011291-014

SCREW, 5/8-11 HEX HD GR 8 CAP X 1 3/4

—_
N

104148-001

STEERING LINK

23

014033-010

SCREW, 1/2-13 UNC HEX HD CAP GR 8 X 1 1/4

104232-000

BOTTOM KING PIN WELDMENT

24

011239-008

WASHER, 1/2 DIA FLAT ASTM A325

2
3
4
5 | 104143-000
6
7
8

104245-000

TOP WHEEL PIN

25

011257-034

SCREW, 5/8-11 UNC HEX HD CAP X 4 1/4

9 | 101016-005

BEARING, 2.51.D. X2.5 LG

26

015717-007

FITTING, STRAIGHT 12MB-10FB

10 | 101016-004

BEARING, 2.01.D. X2.0 LG

27

104144-002

THRUST WASHER, 2 1.D.

11 | 101016-003

BEARING, 1.01.D. X2.0 LG

28

011254-032

SCREW, 3/8-16 UNC HEX HD CAP X 4

12 | 104552-000

PLANETARY

29

011248-006

LOCKNUT, 3/8-16 UNC HEX

13 | 104550-000

MOTOR, DRIVE

30

011941-011

FITTING, STRAIGHT 8MB-10MJ

14 | 104386-004

FITTING, ELBOW 90° MB10-FB10

31

100434-002

FITTING, ELBOW 90° 4MFOR-4MB

15 | 068885-000

FITTING, SWIVEL 90°

32

011934-024

FITTING, ELBOW 90° 10MB-6MJ

16 | 011934-004

FITTING, ELBOW 6MB-6MJ

33

100782-000

0-RING, WHEEL MOTOR

LSRRI LGN N CR I G o ) I N N N N

17 | 011248-010

LOCKNUT, 5/8-11 UNC HEX

NI IS S| ==

Page 30

Parts Manual




104016-010 Front Axle Assembly 104051-021 AB62 Work Platform - European Specifications

Parts Manual Page 31



104051-021 AB62 Work Platform - European Specifications 100858-000 Brake Assembly

Brake Assembly
100858-000

ITEM | PART NUMBER DESCRIPTION aTy

1 | 104551-000 | BRAKE
2 | 011934-001 |FITTING, ELBOW 90° 4MB-4MJ 1

UNLESS OTHERWISE SPECIFIED:
TORUUE ALL FITTINGS TO UPRIGHT SPEC. #106.00

Page 32 Parts Manual



104531-000 #1 of 3 Upper Control Box Assembly - AB62 Diesel

104051-021 AB62 Work Platform - European Specifications

Upper Control Box Assembly - AB62 Diesel
104531-000 #1 of 3

ITEM | PART NUMBER DESCRIPTION aTy ITEM  PART NUMBER DESCRIPTION aTy
1 | 104516-000 | ENCLOSURE, UPPER CONTROLS 1 9 |068591-001 [LAMP T-21/2 3
2 | 068594-000 | JOYSTICK - OPERATOR 6 10 | 068595-002 | LENS AMBER 2
* | 068594-006 |JOYSTICK BOOT 6 11 | 068595-001 |LENS RED 1
3 | 066805-012 |CONTACT BLOCK N.0./N.C. 6 12 | 064446-003 |[EMERGENCY STOP BUTTON 1
5 | 012797-000 | TOGGLE SWITCH, SPDT 1 13 | 064443-002 | CONTACT BLOCK, N.C. 2
6 | 104497-000 |JOYSTICK 1 14 | 064417-001 | FLANGE MOUNT 3
* | 104497-002 | PC BOARD W/PQT 1 15 | 067654-000 | SWITCH, PUSH BUTTON 1
* | 066554-013 [BOOT HANDLE 1 16 | 068593-004 | SWITCH 1
* | 066786-011 [HANDLE HALF FRONT 1 17 | 008271-001 | SWITCH GUARD 2
* | 066786-012 | HANDLE HALF REAR 1 18 | 064443-001 | CONTACT BLOCK, N.O. 2
* | 066786-013 | GASKET HANDLE 1 19 | 067652-000 | SWITCH, PUSH BUTTON 1
* | 066786-016 |[BOOT ROCKER 1 20 | 015964-000 |PLUG, HOLE 2
* | 066786-021 | SWITCH PUSH BUTTON 1 21 | 068801-000 | HAND SUPPORT WELDMENT 1
* | 066786-024 | SWITCH STEERING MICRO 1 22 | 011252-003 | SCREW, 1/4-20 UNC HEX HD CAP X 3/8 2
* | 068592-008 | SWITCH DRIVE MICRO 1 23 | 011248-004 | LOCKNUT, 1/4-20 UNC HEX 2
7 | 012798-004 | SWITCH TOGGLE, DPDT MOMMENTARY 1 24 | 104492-000 | CAP, CLEAR PLASTIC 2

3

8 | 068590-000

BASE, INDICATOR LAMP

UNLESS OTHERWISE NOTED
TORNUE FASTENERS TO UPRIGHT SPEC. #105
TORBUE FITTINGS TO UPRIGHT SPEC. #106

Parts Manual

Page 33




104051-021 AB62 Work Platform - European Specifications

104531-000 #2 of 3 Upper Control Box Assembly - AB62 Diesel

Upper Control Box Assembly - AB62 Diesel
104531-000 #2 of 3

ITEM | PART NUMBER DESCRIPTION

201

104516-000

UPPER CONTROL BOX/2 NPT

ary
REF

ITEM  PART NUMBER DESCRIPTION

210

065926-012

CONNECTOR, PLUG 31 SOCKET

aTy

202

029925-002

CONNECTOR CABLE 1/2 NPT

211

015790-003

SOCKET, 16-18 GA

203

029939-002

LOCKNUT 1/2 NPT

212

028800-015

PLUG, SEALING

204

100334-000

SWITCH, LEVER

205

066807-001

ALARM 107DB

206

068132-001

RELAY, 12 VDC

207

026553-003

RIVET, POP 3/16 .126-.250 GRIP

208

029928-010

TERMINAL. STRIP

213

104383-000

MULTIPLEX TRANSMITTER

214

011248-002

LOCK NUT, #8-32 UNC HEX

215

011708-006

SCREW, #8-32 UNC RD HD MACH X 3/4

216

013949-003

WASHER, #10 EXTERNAL STAR

209

104387-000

CONNECTOR,

alalalalalalala

217

011826-002

SCREW, #10-32 UNC RD HD MACH X 1/4

AN |[O

Page 34

Parts Manual




104531-000 #3 of 3 Upper Control Box Assembly - Diesel 104051-021 AB62 Work Platform - European Specifications

Upper Control Box Assembly - Diesel
104531-000 #3 of 3

ITEM | PART NUMBER DESCRIPTION ary ITEM  PART NUMBER DESCRIPTION aTy

301 | 029610-002 | CONN, FORK 16-14 #8 28 305 | 029428-099 |WIRE, 18 GA. WHITE A/R
302 | 029610-007 | CONN, FORK 22-16 #8 35 306 | 029371-099 |WIRE, 16 GA. YELLOW/GREEN AR
303 | 029616-004 | CONN, FEMALE PUSH 22-16 7 307 | 029601-005 | CONN, RING 22-16 #10 DIA 3
304 | 029617-004 | CONN, MALE PUSH 22-16 2 308 | 029601-016 | CONN, RING 22-16 #2 DIA 8
| ErBneE ‘ ® © @ o6 52 2 !
‘ : © 0 2y E !
©e 0060 I,
| é ¢ [ | S bgk |
(= ] [ ; [
o m : 1O z
ik Oy :
o BT 3 ;
! z ! |
| J@ | |
s Ay w0 | i:: |
| @%@z | ‘
T0-A 20K i
[ o|—= i
2 ! e+ EE
| R — | 2 ‘
| 001 | é |
NO| 4O ;
2 |2 @
11 —lo] %%
I 0T Uy Bl |
| o 01 o 3 | |
@ %‘75” o1
g
‘ 5565 8 | ‘
! A / |
[ o | [
‘ - g |
Jo| = 5585 B :
I i ! EE \
‘ ‘ . . |
o] F—=m N g El EG
70| e 0000 f
T N v |
e L ) | |
| S Z) g 5 g; | |
‘ NHOT HrO1| Y i ‘ ‘
Parts Manual Page 35



104051-021 AB62 Work Platform - European Specifications

104019-000 #1 of 2 Lower Controller Assembly, Diesel

Lower Controller Assembly, Diesel
104019-000 #1 of 2

ITEM | PART NUMBER
1 | 104271-000

DESCRIPTION
LOWER CONTROLS ENCLOSURE

o
=1
=

ITEM  PART NUMBER DESCRIPTION

20

068132-001

RELAY, 12 VDC

104312-000

CIRCUIT MOUNT

21

029928-010

TERMINAL STRIP

068582-010

CIRCUIT BREAKER, 10 AMP

22

104398-000

RELAY CARD ASSEMBLY

068582-020

CIRCUIT BREAKER, 20 AMP

23

015790-006

CONNECTOR, RECEPTICAL 40 PIN

067652-000

BUTTON PUSH, GREEN

24

015790-011

CONNECTOR, RECEPTICAL 24 PIN TYPE A

064443-001

CONTACT BLOCK, N.O.

25

015790-014

CONNECTOR, RECEPTICAL 24 PIN TYPE B

067654-000

BUTTON PUSH, BLK

26

015790-004

PIN, 16-18 GA

8 | 104499-000

BUTTON PUSH, YELLOW

27

028800-015

PLUG, SEALING

10 | 012798-000

SWITCH, TOGGLE SPDT

28

011709-004

SCREW, #10-24 UNC RD HD MACH X 1/2

11 | 008271-000

GUARD, SWITCH

29

011708-004

SCREW, #8-32 UNC RD HD MACH X 1/2

12 | 064446-003

SWITCH, E-STOP

30

011248-003

LOCKNUT, #10-24 UNC HEX

13 | 064443-002

CONTACT BLOCK, N.C.

31

011248-002

LOCKNUT, #8-32 UNC HEX

14 | 100335-000

KEY SWITCH, KEYED

32

011708-003

SCREW, #8-32 UNC RD HD MACH X 3/8

* | 068807-010

KEY

33

104387-004

CONNECTOR,

15 | 066805-012

CONTACT BLOCK, N.0.-N.C.

34

011709-010

SCREW, #10-24 UNC RD HD MACH X 1 1/4

16 | 100331-000

OIL PRESSURE GUAGE

35

011715-005

SCREW, #6-32 UNC RD HD MACH X 5/8

17 | 100330-000

TEMPERATURE GUAGE

36

011248-032

LOCKNUT, #6-32 HEX

18 | 015752-000

HOUR METER

37

011708-006

SCREW, #8-32 RD HD MACH X 3/4

SN~ —

19 | 104397-000

MULTIFLEX RECEIVER ASSEMBLY

alalalalmalalm el almolal=alo ==

Page 36

Parts Manual




104019-000 #1 of 2 Lower Controller Assembly, Diesel 104051-021 AB62 Work Platform - European Specifications

Parts Manual Page 37



104051-021 AB62 Work Platform - European Specifications

104019-000 #2 of 2 Lower Controller Assembly, Diesel

Lower Controller Assembly, Diesel
104019-000 #2 of 2

ITEM  PART NUMBER DESCRIPTION

aTy

ITEM | PART NUMBER DESCRIPTION aty

201 | 029610-007 | CONN, FORK 22-16 #8 29 209 | 029610-001 | CONN, BUTT 22-18 7

202 | 029610-002 | CONN, FORK 16-14 #8 48 210 | 029617-004 [ CONN, MALE PUSH 22-16 INSULATED 2

203 | 029615-001 | CONN, FEMALE PUSH 22-18 UNINSLATED 21 211 | 029428-099 | WIRE, 18 AWG WHITE AR
204 | 029615-002 | CONN, FEMALE PUSH 16-14 UNINSULATED 8 212 | 029371-099 | WIRE, 16 AWG YELLOW /GREEN AR
205 | 029616-003 | CONN, FEMALE PUSH 10-12 INSULATED 2 213 | 029473-099 | WIRE, 12 AWG WHITE AR
206 | 029616-002 | CONN, FEMALE PUSH 16-14 INSULATED 6 214 | 029472-099 | WIRE, 12 AWG BLACK AR
207 | 029616-004 | CONN, FEMALE PUSH 22-16 INSULATED 11 215 | 029507-099 | WIRE, 12 AWG GREEN AR
208 | 029610-002 | CONN, BUTT 14-16 3

Page 38 Parts Manual




104051-021 AB62 Work Platform - European Specifications

00% o007 SSINAVH 3TH 30010

TEE W

|a
® €| s

E

]
b3
s
ooy

Sﬂw
o

B
171
O

® & s o €| 58

1

cdal

SI0E €y TOE

J1vi0d 13ddnL 3Lvi0d 39v3

=x
3
=
3
=
SOE
S
VOE
"
)
o
%
HYOE
3S0E
ﬁnm{
&
SSOE =
2| g-
e
NOOY
TH0E
i
o6 SS3WH JaIN 3010 S
WOE \El &
ol s-
2
o
1€ SSINAVH JAIN 30010 S
BLOE !
=
Sls-
£

104019-000 #2 of 2 Lower Controller Assembly, Diesel

£ 1 BZAS £ 2 1 ZENS
seq” 58
>
) oy % o - %“mﬂ
HA3T F9V3
e oo HOSE 90SE
= [ Tz]e]r s s [c [e [ 6]m ﬁT_T;m;ET_72??L_LNLMNTLmNTNTNTNTN?meH =
0a 0o 0 0 0 5
E TS0 ﬂ pev3 ﬂ/ TCE E,Lﬂ/ \;\ﬂ[ﬂ/ & OFf
11 % | % | g F = oz
T Or|4
VENS. 0ENS. GENS
d3STd 3ISIVY WOOd ON3LX3 WOood 3ISIvy 8Ir
00y ! ¥ OMEEEER ¥ B BN EEEFEE
23 Bilgf— -
o {TT]S }— vose
- ot st 5
VS0E—{B € [ o11E
L8 -—(82f— giE
sle—T[s}— oe -—{e [ e
Le—elil— 1ee I J
BLE—E[B]— 28
EmHMW‘ 2:3 _ei8 !
-5~ - 1ze—fi[af— oee b
g2 —{11[S — o0z€
see—0i[v[— 6IE
i I SNENENEEEN
—] — J— | — 3206 i
Gt e v L fe NENIEN] N2 diLs Ldvis 1HOTT
== =N ns
sk {[e[o]— o | OB E @ | |@ | (@ AINIDNINI o5 HIHS INIONT 914 09 e
oo et AR PR RIIREREN
69— 92— s - g
91S-0EdW0 ¥IAIIITY
7‘m% X3dILINW IVLIoI0 |
25 —{1[L}— Bo€ 18 =
ese—lz (8l — 6oe s - e " "
vee—fEl6]— o ve—{6|r[— - “EEE B
SsE—{ ¥ 01— 19 SEE—{B [€ f— weE @ ® @ @ @& @
ase—5] 3 viE—L[2— €z @/ @/ @/ ./@/./././ [=E8 =] 01
156 —{39] €9€ -—9]Th— e ®® 6\’ © ® YO 1B\ 18N B
-~ - @& @ @@ & G @ | (@] (@] @
o @ ale o o @@ ee [=2=]
dHY 01
g REIEY dWaL
¥ N0 Em=)
0 % v 02
dS0E HoE
NSOE
JIEE B9BE
VIEE ¥aBe

Page 39

Parts Manual




104051-021 AB62 Work Platform - European Specifications

104023-000 Fuel Tank Assembly

Fuel Tank Assembly
104023-000

ITEM | PART NUMBER DESCRIPTION aty
1 | 104337-000 | FUEL TANK

068982-002 |FILLER CAP

NI — | —

2
4 | 104456-000 | WITHDRAWL TUBE WELDMENT
5 | 010178-005 |FITTING, BARBED 1/4

Page 40

Parts Manual



104025-010 Hydraulic Reservoir Assembly 104051-021 AB62 Work Platform - European Specifications

Hydraulic Reservoir Assembly
104025-010

ITEM | PART NUMBER DESCRIPTION aTy ITEM PART NUMBER DESCRIPTION aTy
1| 104265-000 | HYDRAULIC TANK 1 10 | 104414-001 | SHIELD, OIL DRIP 1
2 | 011940-018 |FITTING, ELBOW 12 MP-8MJ 90° 2 11 | 100286-001 | SUCTION STRAINER 2
3 [ 100285-000 |FILTER 1 12 | 100288-000 | PLUG, MAGNETIC 1
4 | 012467-006 | PIPE NIPPLE 3/4 NPT X 3 LG 2 13 | 061818-000 | STRAINER 1
6 | 011940-034 | FITTING, ELBOW 12MP-6MJ 90° 1 14 | 011253-008 | SCREW, 5/16-18 UNG HEX HD CAP X 1 2
7 | 011916-008 [FITTING, ELBOW 12FP-12FP 9 15 | 011248-005 |LOCKNUT, 5/16-18 UNC HEX 2
8 | 011940-020 |FITTING, ELBOW 12MP-12MJ 90° 2 16 | 011939-029 |FITTING, STR 20MP-16MJ 2
9 | 011915-006 | FITTING, TEE 12FP-12FP 1

UNLESS OTHERWISE NOTED
TORNUE FASTENERS TO UPRIGHT SPEC. #105
TORBUE FITTINGS TO UPRIGHT SPEC. #106

Parts Manual Page 41



104051-021 AB62 Work Platform - European Specifications

104026-000 Rotary Manifold

Rotary Manifold
104026-000

ITEM | PART NUMBER DESCRIPTION
1 | 100558-000 | ROTARY MANIFOLD

011935-003 |FITTING, ELBOW 45° 6MB-6MJ

011935-004 |FITTING, ELBOW 45° 8MB-8MJ

100433-002 |FITTING, ELBOW 45° 4MFFOR-6MB

011934-003 |FITTING, ELBOW 90° 6MB-4MJ

011934-015 | FITTING, ELBOW 12MB-12MJ

N~ |WwW N

020733-002 | FITTING, TEE 6FJ-6MJ

aTy ITEM  PART NUMBER DESCRIPTION aTy
1 8 | 011937-003 |FITTING, ELBOW 6FJ-6MJ 2

5 9 | 020343-006 |FITTING, CAP 6FJ 1

1 10 | 011941-027 [FITTING, STRAIGHT 16MB-12MJ 3

5 11 | 011941-009 FITTING, STRAIGHT 8MB-6MJ 2

1 12 | 020021-012 |FITTING, PLUG MB12 1

1 14 | 100448-001 |FITTING, TEE 4FFOR-4MFOR 1

3 15 | 011935-013 |[FITTING, ELBOW 45° 6MB-4MJ 1

Page 42

Parts Manual




104027-000 Pump, Lift Assembly 104051-021 AB62 Work Platform - European Specifications

Pump, Lift Assembly
104027-000

ITEM | PART NUMBER DESCRIPTION aTy
1 | 104360-000 | PUMP

2 | 015717-002 |FITTING, REDUCER. 8MB-6FB

3 | 011935-015 |FITTING, 45° ADAPTER 12MB-16MJ

4 | 068779-000 | VALVE, CHECK

NN =[N —

W
S

Parts Manual Page 43



104051-021 AB62 Work Platform - European Specifications

104029-001 Pump, Drive Assembly

Pump, Drive Assembly
104029-001

ITEM | PART NUMBER DESCRIPTION
PUMP-HYDRAULIC DRIVE

1

104553-000

aTty

011934-016

FITTING -

ELBOW 90° 12MB-16MJ

011935-007

FITTING -

ELBOW 45° 12MB-12MJ

011941-010

FITTING -

STRAIGHT 8MB-8MJ

011941-002

FITTING -

STRAIGHT 4MB-6MJ

DB

100432-004

FITTING -

STRAIGHT 6MB-4MFFOR

D= —|—

UNLESS DTHERWISE NOTED:
TORGUE FASTENERS TO UPRIGHT SPEC #105
TORGUE FITTINGS TO UPRIGHT SPEC #106

Page 44

Parts Manual



104034-001 Cage Rotate Valve Block Assembly 104051-021 AB62 Work Platform - European Specifications

Cage Rotate Valve Block Assembly
104034-001

ITEM | PART NUMBER DESCRIPTION aTy

1 | 104527-000 | VALVE BLOCK - DUAL COUNTERBALANCE
104527-005 | COUNTER BALANCE VALVE

067489-012 | SHUTTLE VALVE

011934-003 |FITTING, ELBOW 6MB-4MJ 90°
011941-004 | FITTING, STRAIGHT 6MB-4MJ

wrnd|ome | >

[NCY [ \CY [ g N

Va

Parts Manual Page 45



104051-021 AB62 Work Platform - European Specifications

104036-001 Valve Block Assembly - Brake, Axle Lock, 2-Speed

Valve Block Assembly - Brake, Axle Lock, 2-Speed
104036-001

ITEM | PART NUMBER
100770-001

Y

DESCRIPTION
VALVE BLOCK, BRAKE, AXLE LOCK, 2-SPEED

o
=1
=

100770-006

SOLENOID VALVE UNIT

104525-006

COIL

100770-005

CHECK VALVE

100770-008

ORIFICE

100770-007

ORIFICE

011935-001

FITTING, ELBOW 45° 4MB-4MJ

011934-003

FITTING, ELBOW 90° 6MB-4MJ

g|ls|lw|lo|lo|m| + >

100432-002

FITTING, ELBOW 45° 4MFOR-4MB

Bl == IND[w|w|—

Page 46

Parts Manual



104529-000 Drive Block Assembly 104051-021 AB62 Work Platform - European Specifications

Drive Block Assembly
104529-000

1 104529-001 | DRIVE BLOCK 3 | 011934-011 |FITTING-ELBOW 90° 10MB-10MJ

104525-006 | DIRECTIONAL VALVE 011934-015 |FITTING-ELBOW 90° 12MB-12MJ

JErg Y B NN

FNGNCY O
~N|o| >

A
B | 104529-005 |FLOW DIVIDER/COMBINER 011941-020 | FITTING-STRAIGHT 12MB-12MJ
2 | 015736-005 | FITTING-ELBOW 90° 10MB-10MJ LONG 100432-002 | FITTING-STRAIGHT 4MB-4MFFOR

UNLESS OTHERWISE NOTED
TOROUE FASTENERS TO UPRIGHT SPEC. #105
TOROUE FITTINGS TO UPRIGHT SPEC. #106

Parts Manual Page 47



104051-021 AB62 Work Platform - European Specifications

104525-000 Manifold, Main

Manifold, Main
104525-000

ITEM | PART NUMBER DESCRIPTION
104525-001 | VALVE BLOCK ASSEMBLY, MAIN

Y

063965-001 | PLUG, GAGE PORT

011941-005 |FITTING, STRAIGHT 6MB-6MJ

011939-021 |FITTING, STRAIGHT 12MP-12MJ

064841-000 | CHECK VALVE

104525-010 | RELIEF VALVE

104525-007 | PROPORTIONAL VALVE UNIT

104525-006 | COIL

104525-012 | FLOW CONTROL VALVE

m|Oo * OT ||

104525-009 | RELIEF VALVE

aTy ITEM  PART NUMBER DESCRIPTION aTy
1 F | 104525-011 | RELIEF VALVE 1
2 G | 104525-017 | SEQUENCE VALVE 1
19 H | 104525-014 | SOLENOID VALVE UNIT 1
1 * | 104525-005 | COIL 1
7 || 104525-015 | SOLENOID VALVE UNIT 1
1 * | 104525-005 | COIL 1
2 J | 104525-013 | SOLENOID VALVE UNIT 1
2 * | 104525-005 | COIL 1
1 K | 104525-016 | SOLENOID 1
1 L | 104525-008 | CHECK VALVE 2

=

T T

DEE ®EE

B

T e e 1, o

PO Mo @ &

Page 48

Parts Manual




104528-000 Swing Drive Valve Block Assembly

104051-021 AB62 Work Platform - European Specifications

Swing Drive Valve Block Assembly

104528-000

ITEM | PART NUMBER DESCRIPTION

1

104528-001

SWING DRIVE VALVE BLOCK

aTty

104528-001

COUNTER BALANCE VALVE

067489-012

SHUTTLE VALVE

011941-004

FITTING, STRAIGHT 6MB-4MJ

wrnd|ome | >

011941-001

FITTING, STRAIGHT 4MB-4MJ

IR Y [ U Y

Parts Manual

Page 49



104051-021 AB62 Work Platform - European Specifications 104037-002 Riser Cylinder Assembly

Riser Cylinder Assembly

104037-002
1 104260-001 |RISER CYLINDER 1
* 1 104260-011 | SEAL KIT, RISER CYLINDER
A | 100555-015 | COUNTER BALANCE VALVE 1
2 | 011941-005 |FITTING, STRAIGHT 6MB-6MJ 2
3 | 102477-009 | ORFICE ASSEMBLY 1

UNLESS OTHERWISE NOTED
TURUUE FASTENERS TO UPRIGHT SPEC. #105
TORUUE FITTINGS TO UPRIGHT SPEC. #106

Page 50 Parts Manual



104038-001 Extend Cylinder

104051-021 AB62 Work Platform - European Specifications

Extend Cylinder
104038-001

ITEM | PART NUMBER DESCRIPTION

1

104255-001

EXTEND CYLINDER

aTty

*

104255-011

SEAL KIT, EXTEND CYLINDER

104255-012

COUNTER BALANCE VALVE

011941-005

FITTING, STRAIGHT MB6-MJ6

011941-009

FITTING, STRAIGHT MB8-MJ6

Slw(rd|>

011937-003

FITTING, ELBOW SWIVEL 6FJ-6MJ

R [ (NG Y

Parts Manual

Page 51



104051-021 AB62 Work Platform - European Specifications 104039-001 Boom Cylinder

Boom Cylinder

104039-001
ITEM | PART NUMBER DESCRIPTION aTy
1 104256-001 |BOOM CYLINDER 1
* | 104256-011 | SEAL KIT, BOOM CYLINDER
A | 100555-015 | COUNTER BALANCE VALVE 1
2 | 011941-005 |FITTING, STRAIGHT MB6-MJ6 2
3 | 100555-015 | COUNTERBALANCE VALVE 1

Page 52 Parts Manual



104040-001 Jib Cylinder 104051-021 AB62 Work Platform - European Specifications

Jib CGylinder

104040-001
ITEM | PART NUMBER DESCRIPTION aTy
1 104257-001 | JIB CYLINDER 1
* | 104257-011 | SEAL KIT, JIB CYLINDER
A | 104257-014 | RELIEF VALVE 1
B | 100555-015 | COUNTER BALANGE VALVE 1
2 | 011941-002 |FITTING, STRAIGHT MB4-MJ6 2

Parts Manual Page 53



104051-021 AB62 Work Platform - European Specifications 104041-001 Level Cylinder

Level Cylinder

104041-001
ITEM | PART NUMBER DESCRIPTION aTy
1 104258-001 |LEVEL CYLINDER 1
* 1 104258-011 | SEAL KIT, LEVEL CYLINDER
A | 100555-015 | COUNTER BALANCE VALVE 2
2 | 100432-002 | FITTING, MB4-MFOR4 2
3 | 100435-001 |FITTING, ELBOW FFOR4-MFOR4 2

Page 54 Parts Manual



104042-001 Master Cylinder Assembly

104051-021 AB62 Work Platform - European Specifications

Master Cylinder Assembly

104042-001

ITEM | PART NUMBER DESCRIPTION

1

104258-001

LEVEL CYLINDER

aTty

*

104258-011

SEAL KIT, LEVEL CYLINDER

100555-015

COUNTERBALANCE VALVE

011941-002

FITTING, STRAIGHT 4MB-6MJ

011937-003

FITTING, ELBOW 6FJ-6MJ 90°

Slw(rd|>

100432-002

FITTING, 4MB-4MMORB

I[N N

Parts Manual

Page 55



104032-000 Control Cable

104051-021 AB62 Work Platform - European Specifications

Gontrol Cable
104032-000

aTty

ITEM | PART NUMBER DESCRIPTION

85 FT

48

015790-012 | CONNECTOR, PLUG 24 CONTACT
065926-012 | CONNECTOR, PLUG 31 CONTACT

029433-099 | CABLE, 18 GA 24 COND

015790-003 | SOCKET CONTACT 16-18

015790-013 |BOOT, PLUG

028800-015 | PLUG, SEALING

1
2
3
4
5
6

AJvE dIdlS

1HI/NS9

2AIv8 dIdLS
W€
¥18/033
Exxmﬂm é 9 @M

Nd9/930
A78/Nd9
2789340
1HW/03d

Tob b

56

i
£
- 1€
- 0e
- 62
- 82
HIK\DMM mm
LHM/X118 &2
LHM/NSD 174
® & -«
® e e 03d/n18 wm
AHHV AHHv Aa/1HM 0c
@ ©) @ e 6
@ @ @ @ @ 21879340 L1
©°® s
D) © ©) 5 @ e
930 Zl
® ® ® b
@ @ 1HM/X18/03d 6
03d/X718/1LHM 8
033/1LHM>18 L
A18/03d e]
N9/9340 S
1HM 14
03 €
N9 4
8 1

LHK
A1en78
337278
1HR 278

OB

a3d
1HM/A18/03d
033/1HK
033,118

oL

N9
034/578/1HM

TBRY

033/ 1HM18
033940
N9/03d

ng

4

Parts Manual

Page 56



104032-000 Control Cable 104051-021 AB62 Work Platform - European Specifications

NOTES:

Parts Manual Page 57



104051-021 AB62 Work Platform - European Specifications

104046-011 #1 of 3 Hose Kit

Hose Kit
104046-011 #1 of 3

ITEM  PART NUMBER DESCRIPTION aTy
13 | 068963-090 |5/8 HOSE ASSY X 90 10C13 10FJX-10FJX 1
14 | 068963-099 |5/8 HOSE ASSY X 99 10C13 10FJX-10FJX 1
15 | 068963-095 |5/8 HOSE ASSY X 95 10C13 10FJX-10FJX 1
16 | 068963-109 |5/8 HOSE ASSY X 109 10C13 10FJX-10FJX 2
18 | 102421-029 |3/4 HOSE ASSY X 29 12C13 12FJX-12FJX90° 1
19 | 102421-038 |3/4 HOSE ASSY X 38 12C13 12FJX-12FJX90° 1
20 | 063469-092 |3/8 HOSE ASSY X 92 6C7S 6FJX-6FJX 4
21 | 020032-001 |FITTING, TEE 4MJ-4MJ-4MJ REF
22 | 100436-001 |FITTING, TEE 4MFOR-4MFOR-4MFOR REF
23 | 020032-003 |FITTING, TEE 6MJ-6MJ-6MJ REF
24 | 100424-032 | 1/4 HOSE ASSY X 32 4M2T 4FFORX-4FFORX 1

ITEM | PART NUMBER DESCRIPTION aTy
1 | 062192-083 | 1/4 HOSE ASSY X 83 4C7S 6FJX-6FJX 2
2 | 102403-040 |1/4 HOSE ASSY X 40 4M3K 4FFORX-4FFORX 2
3 | 102403-034 |1/4 HOSE ASSY X 34 4M3K 4FFORX-4FFORX 2
4 | 102403-057 |1/4 HOSE ASSY X 57 4M3K 4FFORX-4FFORX 2
5 | 100424-059 |1/4 HOSE ASSY X 59 4M2T 4FFORX-4FFORX 1
6 | 068737-038 |1/4 HOSE ASSY X 38 4C7S 4FJX-4FJX 2
7 | 068737-073 |1/4 HOSE ASSY X 73 4C7S 4FJX-4FJX 1
8 | 100424-040 |1/4 HOSE ASSY X 40 4M2T 4FFORX-4FFORX 2
9 | 063469-055 |3/8 HOSE ASSY X 55 6C7S 6FJX-6FJX 1
10 | 063469-042 |3/8 HOSE ASSY X 42 6C7S 6FJX-6FJX 2
11 | 068963-084 |5/8 HOSE ASSY X 84 10C13 10FJX-10FJX 2
12 | 068963-082 |5/8 HOSE ASSY X 82 10C13 10FJX-10FJX 1

Page 58

Parts Manual




104051-021 AB62 Work Platform - European Specifications

104046-011 #I of 3 Hose Kit

dv3y 1431
d010W IATH0

NIVdO
ENA]

J3ONITAD
INY

INOdH 1437
J0L0W 3ATH0

NIVa0
ENA]

h— |

a1 e va v

23078 3ATN0

S VN VR 2d B4 84

(ALTYVID 304
NMOHS LON dOL)
OTIDJINVA AdV10Y

L
%
@

i JEE)]

Y

\6 @ e

JIONITAD
INIFFALS

e

d¥3d 1HOIY
J0L0W IATN0

J3ONITAD
JIXY

INO34 LHOTY
A010W 3ATI0

Page 59

Parts Manual



104051-021 AB62 Work Platform - European Specifications

104046-011 #2 of 3 Hose Kit

Hose Kit
104046-011 #2 of 3

ITEM | PART NUMBER DESCRIPTION ary ITEM PART NUMBER DESCRIPTION QaTy
200 | 104510-000 | TUBE ASSEMBLY - HYDRAULIC 1 210 | 104436-061 |3/4 HOSE ASSY X 61 12C13 12FJX90°-12FJX90° 1
201 | 063469-032 |3/8 HOSE ASSY X 32 6C7S 6FJX-6FJX 1 211 | 068737-056 |1/4 HOSE ASSY X 56 4C7S 4FJX-4FJX 1
202 | 104437-087 | 1/2 HOSE ASSY X 87 8M3K BFJX-8FJX 1 212 | 102404-066 |1/4 HOSE ASSY X 66 4M2T 4FFORX-4FFORX90°S 1
203 | 062192-094 | 1/4 HOSE ASSY X 94 4C7S 6FJX-6FJX 2 213 | 100424-065 |1/4 HOSE ASSY X 65 4M2T 4FFORX-4FFORX 1
204 | 068739-098 |1 HOSE ASSY X 98 16C4 16FJX-16FJX 2 214 | 062192-133 [1/4 HOSE ASSY X 133 4C7S 6FJX-6FJX 2
205 | 068763-121 |1/4 HOSE ASSY X 121 4C7S 4FJX-6FJX 1 215 | 067682-022 | 1/2 HOSE ASSY X 22 8FJX-8FJX90 2
206 | 104458-099 |3/4 HOSE ASSY X 99 12C1T 12FJX-12FJX 1 216 | 068965-093 | 3/8 HOSE ASSY X 93 6M3K 6FJX-6FJX90° 1
207 | 064156-151 | 1/2 HOSE ASSY X 151 8C7S 8FJX-8FJX 1 217 | 068965-097 | 3/8 HOSE ASSY X 97 6M3K 6FJX-6FJX90° 1
208 | 104458-137 |3/4 HOSE ASSY X 137 12C1T 12FJX-12FJX90° 1 218 | 100424-023 | 1/4 HOSE ASSY X 23 4M2T 4FFORX-4FFORX 2
209 | 104436-059 |3/4 HOSE ASSY X 59 12C13 12FJX90°-12FJX90° 1 219 | 068763-027 | 1/4 HOSE ASSY X 27 4C7S 4FJX-6FJX 1
Page 60 Parts Manual




104046-011 #2 of 3 Hose Kit 104051-021 AB62 Work Platform - European Specifications

FILTER
@/

[e)
HYDRALLIC TANK
(@)
=
&
SN

iy

PONER LNIT

AUX

1)

/@
]

MAIN VALVE BLOCK

ROTATIR
3

Parts Manual Page 61



104051-021 AB62 Work Platform - European Specifications

104046-011 #3 of 3 Hose Kit

Hose Kit
104046-011 #3 of 3

ITEM | PART NUMBER DESCRIPTION

300

104440-305

3/8 HOSE ASSY X 305 6M3K 6FJX-6FJX

o
=1
=

301

068965-475

3/8 HOSE ASSY X 475 6M3K 6FJX-6FJX 90°

302

104440-449

3/8 HOSE ASSY X 449 6M3K 6FJX-6FJX

303

104508-848

1/4 HOSE ASSY X 848 4C7S 6FJX-6FJX 45°

304

062192-427

1/4 HOSE ASSY X 427 4C7S 6FJX-6FJX

305

102400-467

1/4 HOSE ASSY X 467 4M3K 4FFORX4FFORX 90°

306

068763-827

1/4 HOSE ASSY X 827 4C7S 4FJX-6FJX

307

068737-067

1/4 HOSE ASSY X 67 4C7S 4FJX-4FJX

NN NN NN NN

Page 62

Parts Manual



104051-021 AB62 Work Platform - European Specifications

104046-011 #3 of 3 Hose Kit

[

1A mwww Amww
@9 W)

22 @16

|
—f

d d

1X3
134 A@WUNHHV

®
©)

JER]
X3 A@WvAgn“v

—

— |

X3

13d

I

®

X3

>
3 ot
m —

@O @

20078 JATVA NIVW

13

ih

ih

1x3

—0

14d

S30ONITAD WoOo8

=N
9133
$3ONITAD ¥3LSYH
kst 13
13
SAONITAD ¥3STY
> 143
— @) :
© 133]

d30NITAD ON3LX3

0 1x3
9|13y

d3ONITAD 13ATT

d3ONITAD 8IF

d0Lv.10d

] INTVA
eh 31yioy P

Page 63

Parts Manual



104051-021 AB62 Work Platform - European Specifications 1104555-000 Tire/Wheel Assembly

Tire/Wheel Assembly
1104555-000

ITEM | PART NUMBER DESCRIPTION aTy
1 | 100091-001 | WHEEL, 19.5 X 12 9 HOLE
2 | 100092-000 |TIRE, 19.5 X 15 NHS 14 PLY
3 | 012282-001 | VALVE STEM

R [

(RIGHT HAND SHOWN,
LEFT HAND REVERSED)

A

NOTE TIRE LUG ‘
PATTERN NDTES:

1. FILL TIRE & WHEEL ASSY WITH 115-120 FL. 0Z. OF
TRAC SEAL (OR ERQUIV) TIRE SEALANT.
INFLATE TO 80 PSI MIN TIRE PRESSLRE.
—-TRAC SEAL REQ. WT.= 12.5 - 13.5 LBS (REF)

A BRAND BACKSIDE OF TIRE/WHEEL ASSY

AS FOLLOWS:
"UPRIGHT BKT”
\

SPACE TIRE SEALANT

LAST DIGIT OF

YEAR WHEN TIRE LETTER CORRESPONDING

WAS FILLED. TO MONTH: CJAN=A ETC)
PART NO. DESCRIPTION

104555-001 | RIGHT HAND (AS SHOWN)

104555-000 | LEFT HAND (REVERSE WHEEL)

Page 64 Parts Manual



104555-002 Polyfilled Option Tire/Wheel Assembly

104051-021 AB62 Work Platform - European Specifications

Tire/Wheel Assembly
104555-002 Polyfilled Option

ITEM | PART NUMBER DESCRIPTION

aTty

1 | 100091-001 | WHEEL, 19.5 X 12 9 HOLE 1
2 | 100092-000 |TIRE, 19.5 X 15 NHS 14 PLY 1
3 | 012282-001 | VALVE STEM 1

(RIGHT HAND SHOWN,
LEFT HAND REVERSED)

NOTE TIRE LUG
PATTERN

NOTES:

I, FILL TIRE & WHEEL ASSY WITH 335 LBS MIN
345 LBS MAX OF POLYFILL OR EQUIVALENT

BRAND BACKSIDE OF TIRE/WHEEL ASSY
AS FOLLOWS:
"UPRIGHT BKP”

\
SPACE POLY-FILLED

LAST DIGIT OF
YEAR WHEN TIRE LETTER CORRESPUNDING

WAS FILLED. TO MONTH: CJAN=A ETC)

PART NO. OESCRIPTION

104555-003 | RIGHT HAND (AS SHOWN)

104555-002 | LEFT HAND (REVERSE WHEEL)

Parts Manual

Page 65



104051-021 AB62 Work Platform - European Specifications

Motion Alarm Option
104485-000

ITEM PART NO. PART/MATERIAL DESCRIPTION

104485-000 Motion Alarm Option

Qrty. ITEM PART NO. PART/MATERIAL DESCRIPTION Qrty.
1 | 066807-004 | ALARM - 112 db 1 4 | 011252-004 | SCREW HHC 1/4-20 UNC X 1/2 1
2 | 029616-002 | CONN F PUSH 16-14 GA 1 5 | 011240-004 | WASHER, FLAT 1/4 1
3 | 029452-099 | WIRE 16 GA BLK T 6 6 | 029617-002 | CONN M PUSH 16-14 GA 1

EXISTING WIRE TO
BRAKE SOLENDID

(|

BRAKE

SOLENDID o TMPER

Page 66 Parts Manual



104486-000 Flashing Beacon, Option

104051-021 AB62 Work Platform - European Specifications

Flashing Beacon, Option
104486-000

ITEM  PARTNO.  PART/MATERIAL DESCRIPTION ary.
5 | 011248-003 | LOCKNUT #10-24 UNC ESNA

029610-002 | CONN FORK 16-14GA

a o=

6
7 | 029620-002 | CONN BUTT 16-14GA
8

ITEM PART NO. PART/MATERIAL DESCRIPTION QTy.
1 | 012848-004 | FLASHING STROBE LIGHT 2
2 | 013283-002 | CABLE TY WRAP
3 | 029496-099 |WIRE 2 COND 16 GA FT 16
4 | 011709-008 | SCREW #10-24 X UNC X 1 LG 4

029620-002 | DIODE, 5 AMP

TYP WIRE
ROUTING

COVER
SUPPORT RIB

TYPICAL WIRING
INSTDE COVER

WHT WHT
BLK BLK

BATTERY ISOLATOR

3716 DIA
2 HOLES

174 UIA HOLE FOR WIRING
CENTER HOLE AS REUQUIRED
AVOTD REINFORCING

RIB IN COVER

COUNTERWEIGHT

HOLE LAYDOUT
TYP EACH SIDE

Parts Manual

Page 67




104051-021 AB62 Work Platform - European Specifications

104047-110 AB62 Label Kit - European

AB62 Label Kit - European

104047-110

ITEM | PART NUMBER
1 | 061205-002

DESCRIPTION
NAME PLATE

aTty ITEM  PART NUMBER DESCRIPTION

30

066562-005

LABEL, TIRE PRESSURE

o
=
=<

2 | 065368-000

TACK

31

104429-000

LABEL, AB62 RT

6 | 101210-000

LABEL, BATTERY LEVEL

32

068632-000

LABEL, HOLD DOWN

7 | 066555-000

LABEL, CAUTION DO NOT ADJUST

33

068633-001

LABEL, READ & UNDERSTAND-EURO

9 | 101208-000

LABEL, PINCH POINT

34

068635-000

LABEL, HARNESS POINT

10 | 101203-001

LABEL, HYDRAULIC FLUID

35

068637-000

LABEL, ARROW YELLOW

11 | 027898-001

LABEL, DIESEL FUEL

36

068637-001

LABEL, ARROW ORANGE

13 | 010076-001

LABEL, ATTENTION

39

104430-000

LABEL, AB62

14 | 010076-000

MANUAL CASE

40

062814-000

LABEL, INSERT PIN

15 | 104044-021

USER MANUAL

42

061683-018

LABEL, UPRIGHT

17 | 011248-004

LOCKNUT, 1/4-20 UNC HEX

43

104433-000

LABEL, BOOM

18 | 011252-008

SCREW, 1/4-20 UNC HEX HD CAP X 1

44

104432-000

LABEL, LIFT

19 | 062557-012

MAX LOAD 500 LBS / 225 Kg

45

061683-019

LABEL, UPRIGHT

20 | 104434-000

LABEL, 4WD

46

061683-011

LABEL, UPRIGHT

22 | 064444-000

LABEL, USA

49

100339-099

TAPE, SAFETY YELLOW & BLACK

Py [ (Y Y Y 'Y 'Y Y BN N Y R PO P S

o

23 | 066554-000

LABEL, BEFORE OPERATING

51

100104-000

LABEL, OPERATING INSTRUCTIONS

24 | 068979-000

CHOCK WHEELS

52

100100-000

LABEL, EMERGENCY DOWN

25 | 104332-000

LABEL, UPPER CONTROLS

53

100102-000

LABEL, NON-INSULATED

26 | 104347-001

LABEL, UPPER CONTROLS

54

100103-000

LABEL, TILT ALARM

27 | 100340-002

LABEL, UPPER CONTROLS - EMERGENCY STOP

55

030768-002

LABEL, GS

28 | 104331-000

LABEL, UPPER CONTROLS

56

100105-000

CG LOGO

29 | 104330-000

LABEL, LOWER CONTROLS

alalalalalsn|lw|alalalnlslalalalalm|lo|=laln]|—=

57

100101-000

LABEL, ENTRY

[CY ) Y [ e Y e

Page 68

Parts Manual




104047-110 AB62 Label Kit - European 104051-021 AB62 Work Platform - European Specifications

CENTER OF

ABE2 CENTER OF GRAVITY

é/ e

BOTH SIDES

©,
‘\‘\? A -‘:—/

T
Ny

FRONT
& REAR

& REAR

<0 ©®
N

\A\. f
& % e

Parts Manual Page 69



104051-021 AB62 Work Platform - European Specifications

104487-000 Generator Option, Diesel

Generator Option, Diesel

104487-000

ITEM |  PARTNO.
1 | 104394-000

PART/MATERIAL DESCRIPTION
VALVE, RELIEF

ITEM
25

PART NO.
029620-003

PART/MATERIAL DESCRIPTION
CONN. BUTT 10-12 GA.

=]
=
~<

104395-000

VALVE, DIRECTIONAL, 3-WAY

26

011252-006

SCREW, HHC 1/4-20 UNC x 3/4”

102458-001

GENERATOR

27

011238-004

WASHER, 1/4” SPLIT LOCK

068965-025

3/8 HOSE ASSEMBLY X 25” 6M3K 6FJX-6FJX 90°

28

014252-006

INSERT, 3/8-16 UNC

104440-026

3/8 HOSE ASSEMBLY X 26” 6M3K 6FJX-6FJX

29

011941-009

FITTING, STRAIGHT 8MB-6MJ

068965-024

3/8 HOSE ASSEMBLY X 24” 6M3K 6FJX-6FJX 90°

31

011941-005

FITTING, STRAIGHT 6MB-6MJ

104475-023

1/2 HOSE ASSEMBLY X 23” 8M3K 8FJX-8FJX 90°

32

011934-004

FITTING, ELBOW, 90° 6MB-6MJ

8 | 104475-098

1/2 HOSE ASSEMBLY X 98” 8M3K 8FJX-8FJX 90°

33

011937-004

FITTING, ELBOW 90° SWIVEL 8FJ-8MJ

10 | 012865-099

WIRE LOOM 3/4”

34

011941-010

FITTING, STRAIGHT 8MB-8MJ

11 | 029925-000

CONNECTOR, CABLE 1/2”

35

020733-003

FITTING, TEE SWIVEL 8FJ-8MJ

12 | 102461-000

CONNECTION BOX

36

104477-000

RETAINER, VALVE

13 | 100320-099

CONT. CABLE 3-12GA

37

104476-000

SPACER, RELIEF VALVE

14 | 026614-000

FEMALE PLUG

38

011920-002

PLUG, 1/4 NPT SOC HEAD

15 | 102460-001

BOX COVER

39

029704-020

FUSE, 20 AMP AGC

16 | 068132-001

RELAY

40

015952-000

FUSE HOLDER, INLINE

17 | 029931-005

CONN. FEM PUSH INSUL .25 10-12 GA

41

011935-003

FITTING, ELBOW 45° 6MB-6MJ

18 | 029931-003

CONN. FEM PUSH INSUL .25 14-16 GA

42

029825-002

DIODE, 5 AMP

19 | 029454-099

WIRE 16 GA. RED

43

104399-000

GUARD, SWITCH

20 | 011252-024

SCREW, HHC 1/4-20 UNC x 3

44

012797-000

SWITCH, TOGGLE SPDT MAINTAINED

21 | 029601-020

CONN, RING 1/4 DIA. (10-12 GA.)

45

029610-007

CONN, FORK 22-16 #8

22 | 029452-099

WIRE 16 GA. BLACK

46

063955-001

PLUG, VALVE CAVITY

23 | 029601-015

CONN. RING 3/8 DIA. (14-16 GA.)

47

019935-004

FITTING, ELBOW 45° 8MB-8MJ

G Y [FOCY) TG G DI U [ DI [ Y (NG P Y Y B DR I Y KV NN S A SR )

24 | 011252-016

SCREW, HHC 1/4-20 UNC x 2

Page 70

Parts Manual



104487-000 Generator Option, Diesel 104051-021 AB62 Work Platform - European Specifications

~

A REPLACE EXISTING TOP 7 FITTINGS ON MAIN VALVE BLOCK WITH ITEM 41.

REMOVE EXISTING HOSE TO TOP PORT#3 ON VALVE BLOCK AND CONNECT TO
FRONT PORT ON RELIEF VALVE.

AMDUNTING HARDWARE SUPPLIED WITH GENERATOR.

Parts Manual Page 71



104051-021 AB62 Work Platform - European Specifications 104487-000 Generator Option, Diesel

WIRE NO. 116 FROM BT3-04
ON DMT30
O3

O2
O1

70 GROUND

UPPER CONTROLLER DETAIL

GENERATOR

TO #3 PORT (HIGH/FLOW)
MAIN VALVE BLOCK

I 3-WAY SOLENIOD

J , Tt J\MVALVE

T RELIEF
<> VALVE
i } 7 2700 PSI

HYDRALULIC SCHEMATIC
B (+) 12 VOC (AUXILLARY BATTERY)

O

® GO
PIN 19 ON 40 PIN CONNECTOR
CONNECTOR "D"
RED/BLK ! 16 GA. RED
24 COND/18 GA CABLE
RED LN ()
WHT J WHT
3
L BLK — BLK H 30
@ GRN — GRN
L RED g7A
BLU
16 GA. BLACK & 87 8
—
BLACK

WIRING DIAGRAM

Page 72 Parts Manual



UpRight

Call Toll Free in U.S.A.
1-800-926-LIFT



UpRight, Inc.

801 South Pine Street
Madera, California 93637

TEL: 559-662-3900

FAX: 559-673-6184

PARTS: 1-888-UR-PARTS
PARTS FAX: 1-800-669-9884

UpRight

Call Toll Free in U.S.A.
1-800-926-LIFT

P/N 104051-021
06-02

UpRight

Unit S1, Park West Industrial Park
Friel Avenue

Nangor Road

Dublin 12, Ireland

TEL: +353 1 620 9300
FAX: +353 1 620 9301



	Table of Contents
	AB62 Final Assembly European Diesel
	104000-011 # 1 of 2

	AB62 Final Assembly European Diesel
	104000-011 # 2 of 2

	Basic Assembly - Diesel
	104006-020

	Chassis Assembly
	104007-010

	Turret Assembly
	104008-010

	Elevating Assembly
	104009-010

	Linkage Assembly
	104010-010

	Straight Boom Assembly
	104011-000

	Jib Assembly
	104012-010

	Platform Assembly, Six Foot
	102037-001

	Platform Assembly, Eight Foot
	102305-000

	Engine Module Assembly - Diesel
	104013-020 #1 of 2

	Engine Module Assembly - Diesel
	104013-020 #2 of 2

	Control Module Assembly, Diesel
	104021-010

	Cover Assembly
	104015-000

	Front Axle Assembly
	104016-010

	Brake Assembly
	100858-000

	Upper Control Box Assembly - AB62 Diesel
	104531-000 #1 of 3

	Upper Control Box Assembly - AB62 Diesel
	104531-000 #2 of 3

	Upper Control Box Assembly - Diesel
	104531-000 #3 of 3

	Lower Controller Assembly, Diesel
	104019-000 #1 of 2

	Lower Controller Assembly, Diesel
	104019-000 #2 of 2

	Fuel Tank Assembly
	104023-000

	Hydraulic Reservoir Assembly
	104025-010

	Rotary Manifold
	104026-000

	Pump, Lift Assembly
	104027-000

	Pump, Drive Assembly
	104029-001

	Cage Rotate Valve Block Assembly
	104034-001

	Valve Block Assembly - Brake, Axle Lock, 2-Speed
	104036-001

	Drive Block Assembly
	104529-000

	Manifold, Main
	104525-000

	Swing Drive Valve Block Assembly
	104528-000

	Riser Cylinder Assembly
	104037-002

	Extend Cylinder
	104038-001

	Boom Cylinder
	104039-001

	Jib Cylinder
	104040-001

	Level Cylinder
	104041-001

	Master Cylinder Assembly
	104042-001

	Control Cable
	104032-000

	Hose Kit
	104046-011 #1 of 3

	Hose Kit
	104046-011 #2 of 3

	Hose Kit
	104046-011 #3 of 3

	Tire/Wheel Assembly
	1104555-000

	Tire/Wheel Assembly
	104555-002 Polyfilled Option

	Motion Alarm Option
	104485-000

	Flashing Beacon, Option
	104486-000

	AB62 Label Kit - European
	104047-110

	Generator Option, Diesel
	104487-000



